ENGINE

Plate 01-1

9LS ‘99S ‘9991 SI9POW - MIIA LHOIM ‘ANIDN3I

£02€-D £1-1010 1-S110 S1-¢010

SE-9110
S¥-S010

$Z-1010

1-6020

02-90S0

1-2010
01-9050 2-22-€010
1-050
1-6010
9-9050
$2-2010
6£-9110
9-£0£0

PRINTED IN USA

2- 57

0

PAGE NO.



Plate 01-2

ENGINE

a.S ‘d9S ‘8991 SISPOW - MIIA LHOIN ‘ANIDN3I

981€-D 9-1010 1-S110 1Z-6010 Z22-10v0 Z2-SZ-ST110 1-1-10+0
- 1- ¥-10%0
0Z-+010 1-2010 Z-1-10%0 $1-2010
0L-S0T0
LS-S0T0
S¥-5010
L-8090
1-6020
02-9050
$-6010
§Z-2010
1-62-ST10
€9-€070
1-1090
9-£0¢€0

€2-ST110

02-S110

1-€0€0
9€-2010 81-G110 0€-20€0

PRINTED IN USA

2-57

PAGE NO.




ENGINE

Plate 01-3

1LS ‘HLS ‘H9S ‘H9 SIPPOIN - MAIA LH9IY ‘ANIDN3

02-+010 9-1010 22-10%0 e .

802e -2 2-§C-S110 1-1-10%0

SH-S0T10 Z2-1-10%0 $-10%0
S1-2010
1-6020

02-90S0 1-2010

$€-S0S0
$-6010
6Z-2010

—
\ 1-§2-S110

9-€0€0

£€9-€010

9¢-2010

9-80¢0

9-9050 02-S110

81-S110 1-8090 1-€0€0

PRINTED N U.SA

2« 57

2

PAGE NO.




Plate 01-4

09€E€ -0

Sv-S010

1-10€0

02-90S0

€- 4-8090

1-8090

r9S I9PON - M3IA LHOIH ‘ANIDN3

»-6010 1-S110 SZ-ST110 01-9010 SI-2010

1-2010

S-1v80

1-1#80

1-0€20

§Z-2010

€2-STI0

€9-€010

9¢-Z1¢0

1-1090

1-2090
0Z-S110

2- 57

PRINTED IN USA

PAGE NO. 3




Plate 01-5 ENGINE

0603-1 0118-4  0118-1
<~ 0102-26

0116-42\,@
0102-37

0116-33

0102-36

0504-5
0504-1
0504-4
0102-38

0102-28-1
0116-39

0116-35

0102-25
0118-22

0118-21
0102-30

0115-18

0115-26 /0115-20
0115-25 ,,

0115-28

‘

0109-1 .
0109-22 — <35
0109-11

0116-1
M g 0104-26
i = vy 0104-20
f Ty, 0104-22
0116-28
0103—24-1/ 0116.26

0103-22-1
0103-25
0115-10

ENGINE EXTERNAL PARTS - Models 16G6, 56G, 57G

PRINTED IN U.SA.
2-57 PAGE NO. 4




ENGINE Plate 01-6

0103-2 0103-1
0103-4

0103-6

&
0103-12 %ch 0103-10

<

0103-17 ———-i\cg 0103-20

\ 0103-16 0104-1

0104-10
0104-12
0104-11

0108-7 ——-Q,
0108-8 ——— ¢ ) ~——— 0108-7
0108-9 — N ~———— 0108-8
0108-3 01082
0108-1

0108-1

0108-3

0107-1

N.S.S.
0107-7 5S

0107-3

0107-5
0105-7
0105-5

0105-25 '

0105-22

0105-23 i 5 "’j 0105-57 0105-46

B 0105-30 0105-48
0105-32 i\‘\om'“ 0105-47
0105-17 . 0105-23 0105-52
0105-23 0105-31 0105-49
0105-16
0105-70
N.S.S. - NOT SOLD SEPARATELY WITH POWER STEERING

C-269GC

ENGINE, INTERNAL PARTS - Models 16G6, 56G, 57G

PRINTED IN U.SA.
PAGE NO. 5 2- 57




Plate 01-7 ENGINE

W/4 BARREL CARB. W/2 BARREL CARB,
0302-2
0109-11

-26-2
0103-26 0115-20

0118-4

0109-19
0103-26
0103-26-3

0102-15

0601-1
0102-16
0102-20

0102-25
0109-21-1
0109-5

0102-30 =2 0504-1
0504-40 & 0102-38

0102-26 -1 a

@
0101-6 \@ o
0101'13—’9 0117-1
[©]

0105-22 ?L;ﬂh ® nirs
. 1 - 0117-7
0115-23 e 0117-6

0116-5
0116-1
0115-25

0115-9

C-2705

ENGINE EXTERNAL PARTS - ALL EIGHTS except 56J)

2-57 PAGE NO. 6




Plate 01-8

0103-59
0103-60
0103-41
0103-40

0103-40

0103-41
0103-1C
0103-6

0103-45
0103-54

0103-12

0103-8

0103-4-2 0103-10

0103-6
0103-8
0103-4-1

A 0301-2-4
0108-7 — /) @-——0301-2-5

0108-7
0108-8
0108-9
0108-1

0108-3
NSS

A

WITH POWER
STEERING

0105-27

0105-25——*° \§

0105-22

ENGINE, INTERNAL PARTS - ALL EIGHTS except 56J

PRINTED IN U.SA.
PAGE NO. 7 2-57




Plate 01-9 ENGINE

0109-19

0109-2
0102-15

0103-26
0103-26-3

0118-21
0118-1
0103-29
0103-30-
0118-25
0103-63
0103-68
0109-21-2

0102-25
0102-30

0115-18
0115-20
0104-22
0104-24
0104-20

0102-1

0102-36

0102-38

0115-25

C- 3349

ENGINE EXTERNAL PARTS - Model 56J

2-57 PAGE NO. 8

PRINTED IN U.SA.




ENGINE Plate 01-10

0103-59

0103-58
0103-40
0103-61

0103-54

0103-55
0103-47

0104-13
0104-10

0301-2-4

0106-6
0301-2-5

0108-3
0108-4

0104-11

0105-45

0105-48

0105-33
0105-18
0105-32
0105-17

0105-31

0105-16

ENGINE INTERNAL PARTS - Model 56J

PAGE NO. 9

C-3350

PRINTED IN USA
2-57




Plate 01-11 ENGINE

0302-10 ———

0302-2

/ 0109-18

0302-15

0109-9
MODELS 16G6, 56G, 57G g

0109-44

0109-22
0109-4/ oo
% aﬂmﬂ ‘//
0109-43
0109-46 ———————=
109-22————K
010 MODELS 16G8, 6H, 56B, 56H, 57B, 57H, 57L C- 2707

MANIFOLDS & HEATER VALVE - ALL MODELS except 56J

PRINTED IN USA.
2- 57 PAGE NO. 10 |



ENGINE Plate 01-12

0109-21-1

0109-4

0109-22

0109-27

0109-22 LA ST
- 3351

MANIFOLDS & HEATER VALVE - Model 56)

PAGE NO. 1 2- 57




Plate 01-13

ENGINE

0116-16

A——0116-17

MODELS
16G6, 56G, 57G

0116-5

50116-27

0116-3

0116-12 N o
] . 0ll6-14
~—k

0116-19 — ”I//////ﬂ £ @ 3§+ 0116-20
)

k]

MODELS 16G8, 6H, 56B, 56H, 57B, 57H, 57L

: 0116-12-1
0116-12-3||

0116-13-1

0116-14

0116-20

MODEL 56]

C- 3359

OIL PUMPS - All Models

2-57 PAGE NO. 12

PRINTED IN U.SA




ENGINE Plate 01-14

0103-54

0103-40

0103-47

0103-46

0103-48

0103-41

0103-50 MODELS 16G8, 6H, 56B, 56H, 57B, 57H 57L

0103-59

0103-58
0103-40-1

0103-54

0103-58

0103-61
0103-50
0103-47
0103-45

% 0103-2
0103-16

‘ C-3088

MODEL 56]
- 0103-46

ENGINE VALVE ROCKER ARMS, SHAFTS, ETC. - All Eights

PRINTED IN U.SA,
PAGE NO. 13 2- 57




0100

ENGINE

ILLUST.
NUMBER

PART
NUMBER

CHANGE
/ DESCRIPTION MODELS

PER
CAR

0100- ENGINE ASSEMBLY

MODELS 16G6, 56G, 57G

535435

536086
685059

1539334
6484116

537962
537995
458669

0101- ENGINE

o101-1 533960
G179816
G103320

533959

C.2007

C- 3090

STRIPPED ENGINE SHORT BLOCK
MODELS 16G8, 6H, 56B, 56H, 56], 57B, 57H, 57L

STRIPPED ENGINE:
CONSISTS OF CYLINDER BLOCK, PISTONS, RINGS, CONNECTING RODS,
CRANKSHAFT, CAMSHAFT, ALL BEARINGS, TIMING GEARS AND COVER,
OlIL PRESSURE VALVE, OIL PAN FILLER BLOCK, ENGINE VALVES, VALVE
SPRINGS, VALVE COVERS, OIL PUMP, FRONT SUPPORT PLATE AND FLY-
WHEEL OR CONVERTOR BOLTS.,

SHORT BLOCK:
CONSISTS OF CYLINDER BLOCK, PISTONS, RINGS, CONNECTING RODS,
CRANKSHAFT, CAMSHAFT, ALL BEARINGS, TIMING GEARS AND COVER,
OlL PRESSURE VALVE, OIL PAN FILLER BLOCK, VALVE LIFTER COVER,
FUEL PUMP ECCENTRIC AND FLYWHEEL OR CONVERTOR BOLTS.

NOTE - MODEL 56J ENGINES IDENTIFIED BY THE LETTERS XH STAMPED ON
THE SERIAL NUMBER PAD ARE EQUIPPED WITH SPECIAL PISTONS,
CYLINDER HEAD GASKET SHIMS AND INLET MANIFOLD GASKET SHIMS
TO PROVIDE LOW COMPRESSION RATIO FOR EXPORT AND CANADA,

ENGINE STRIPPED . . ¢« « & v « « & o & o o o o s o » 16G6,56G,576 . . . . . .

USED WITH
ENGINE

SHORT BLOCK, ENGINE - NOTE 1. . . « & & o o+ « o« 224", 16G8 . « + e e e e e

SHORT BLOCK, ENGINE - NOTE 2. ., . + & o &+ + o o 259, 16G8,6H.56B,57B . . . .
SHORT BLOCK, ENGINE - e e s 4 e 4 s e s . 289", 56B, 56H,57B, 57H, 57L .
SHORT BLOCK, ENGINE - STD, s e e e e e s e e e e e s 56J v v v e e e e e e
SHORT BLOCK, ENGINE - USED WITH LOW COMP.HEAD (NOT

AVAILABLE) v & « o o o o o s o o o o s o o o o s 56J . 0 0 e 0 e e e

GASKET SET, ENGINE OVERHAUL PARTIAL - NOTE A ., . . . 16G6,56G, 576G o e e e

GASKET SET, ENGINE OVERHAUL PARTIAL - NoTE B , . ., . 16Gg ,6H, 568, 56H,57B,57H,
GASKET SET, ENGINE OVERHAUL COMPLETE . &+ « & s o« o 56J P . v e 0 e e e e

MOL”QTI"GS (P]ates 0|-|-2,3,4,5,7,9)
FRONT MOUNTINGS

PLATE, ENGINE FRONT & & « o &+ & o+ o o o o & o o o o 16G6,56G.576 « . + .« . .

SCREW, TOo CYL. BLOCK 5/16' -18X3/4" e e 4 e s s o+ 166G6,56G,57G . . . . . .

WASHER, LOCK 5/16" & « ¢« v o o & & o o s+ o o« o o 16G6,56G,.57G6 . . « « « .

GASKET, ENGINE FRONT PLATE « 4« &+ « &+ o+ . . 16G6,56G, 57G ., . .

ua

A

B

- For C
MANtF
For C

OMPLETE ENGINE OVERHAUL THIS SET MUST BE USED WITH 536557 VALVE GRINDING, 537967
oLD AND 535997 OIL PAN GASKETS SETS.
OMPLETE ENGINE OVERHAUL THIS SET MUST BE USED WITH 536265 VALVE GRINDING AND

536559 01L PAN GASKET SETS, .

Usep
BEF

Usep
ON

WITH 224 CU.IN,ENGINE ON MODEL 16G8 U.S.A, CANADA
ORE ENGINE NoOS. V-331.101 VC-6,201
WITH 259 CU,IN.ENGINE ON MoDEL 16G8 So.BEND LoS ANGELES CANADA
AND AFTER ENGINE NoOS. V-331, 101 l VL-101 VC.6.201

PRINTED IN USA.

2-57

PAGE NO. 14 '




0101
ILLUST. PART CTLGE‘ DESCRIPTION MODELS AR
NUMBER | NUMBER |/
OIOI- ENG'NE MOUNTlNGS‘COHt'd. (Plates o|'|y27374y5y779)
FRONT MOUNTINGS-Cont'd.
0101-6 536130 BRACKET, RIGHT, FRONT SUPPORT . 16G6,56G,57G « « « & & o o 1
535745 BRACKET, LEFT. FRONT SUPPORT } MOUNTED ON BLOCK. . | 16G6.56G, 576G « + & + + » o 1
681761 ® SCREW, RIGHT,TO CYL. BLOCK 3/8°' -16X7/8*" . . . . | 1666,566G,576 . + . . . . . .| 2
681760 ® SCREW, LEFT, To CYL. BLOCK 3/8" -16X1 1/1i6" ., . |16G6,56G,57G . . . . . . . .| 2
010t1-8 680180 REINFORCEMENT, BRACKET o+ « & o o o« s o« o & o« & & 16G6,56G,.576 « + . .« « « o . 2
® THESE SCREWS HAVE NYLON INSERTS, WHEN REMOVED IT IS
RECOMMENDED NEW ONES BE USED
0101-6 532404 BRACKET. FRONT SUPPORT (MOUNTED ON BLOCK) . . . . . | 16G8,.6H,56B,56H,57B,57H,57L.( 2
G181365 BOLT, TO CYL. BLOCK 3/8" -24X1 1/8" . . . . . . |16G8.6H,56B,56H,57B,57H,57L,| 5
G181639 BOLT, To CYL. BLOCK THRU GROUND STRAP 3/8°' -
24X1T 1/4° & v v v v v s e e e e e e e e e e 16G8,6H, 56B,56H,57B,57H, 571, {
G120369 NUT, HEXx. 3/8° .24, e e s s e e s e a e e 16G8 ,6H,56B,56H,57B,57H,57L.| 6
G120382 WASHER, LOCK 3/8" . « + « & & o o s o o o o 16G8 ,6H,56B,56H,57B,57H,57L,| 6
0101-.9 536202 BRACKET, RIGHT, FRONT SUPPORT - W,F.D . . | 1666,56G,576 . . . « . . . .| 1
532399 BRACKET, LEFT, FRONT SUPPORT - W.F-D, , . |1 16G6,56G.57G . . . . .+ .+ . 1
0101-9 536223 BRACKET, RIGHT, FRONT SUPPORT - C-K . . MOUNTED | | 16G6,56G.57G . . . +« « « « .| |
532379 BRACKET, LEFT, FRONT SUPPORT - C.K. . . ON .| 1666,56G.57G6 . . . . . . . | 1
0101-9 532400 BRACKET, RIGHT, FRONT SUPPORT -W.F.D.Y.P |  FRAME 16Gg ,6H, 56B.56H,57B,57H,57L,| |
532401 BRACKET, LEFT, FRONT SUPPORT -W.F-D.Y.P (tLLusT. | 16G8.6H,.56B,56H,.57B.57H,57L, | 1
0101.9 532378 BRACKET, RIGHT, FRONT SUPPORT - C.K . . PLATES | | 16G8,6H,56B,56H,57B,57H. . .| 1
532379 BRACKET, LEFT, FRONT SUPPORT - C.K. . . 15-1.2) | | 16G68.6H,56B,56H.57B.57H. . .| 1
0101-9 1539068 BRACKET, RIGHT, FRONT SUPPORT ., . ., . . . 86JR 8. . . .. 00 e 1
1539069 BRACKET, LEFT, FRONT SUPPORT . . . & , B <1 Y
G181360 BOLT, To FRAME 3/8°* -24X3/4'* . W.F.D.Y.P . . , , | ALL EXCEPT 56J . . . . . « .| 4
G181360 BOLT, To FRAME 3/8° -24X3/4' . C-K {FOR RIGHT
BRACKET) P T S R P S S 16G,6H,56G,56B,57G,57B,57H .| 6
G451010 NUT, LOCK 3/8" =24. . + v « 4+« 4 « s« s « & o« o« | ALL EXCEPT 56J , . . + « & .| *
[ RIVET, TO FRAME 3/8*" X3/4* . C-K (FOR LEFT
BRACKET) v v v v o v o o o & o o s s o « « & & 16G,.6H. 566G, 56B,57G,57B,57H .| 6
cee- RIVET, T0 FRAME 3/8°' X3/4* - K . . « « v v « « «|S56H « v v v 4 v v « o o o & 12
cmea RIVET, TO FRAME 5/16" X7/8" « K . + &« « « + + & 56J T 12]
0101-13 535743 INSULATOR, FRONT SUPPORT: + &« & « o o o « o o & o &« 16G6,56G,576G + « « « & o + 2
0101-13 533296 INSULATOR, FRONT SUPPORT. & & & s s s o 2 o o » + o 16G8,6H,56B, 56H,57B, 57H,.57L, 2
G120369 NUT, TO BRACKET 3/8" =24 . . « 4 & 4+« « « » » « o« | ALL EXCEPT 56J . . . . .« . .| 4
G120394 WASHER, PLAIN 3/8' . + v « « & « « o « « o« + | ALL EXCEPT 56J . . . + . . .| 2
G120382 WASHER, LOCK 3/8" . v « + « &« & s o « o « o« « | ALL EXCEPT 56J + . « « « + .| 4
0101-13 1539064 INSULATOR, FRONT SUPPORT & v ¢ o o o o s+ o o & o« o B56J v v v v e e e e e e s e 2
G271506 NUT, TO MTG., BRACKET 7/16" =20 + 4 &« + o o + o« o+ |B6d v v v o v v o o o v o« o 2
.~ WASHER, PLAIN 1/2" . . & v v v &« & s o« & o 56J T T 2
G120383 WASHER, Lock 7/16° T Y 56J s e e 4 e s e w s e e 2
G179837 SCREW, TO CYL. BLOCK 3/8°" -16X3/4"" . . . . « . . 56J s e s s e a s e s s e 8
G120382 WASHER, LOCK 3/8" v v v v « o o o « o o v o 56J s e e e e e e e e e e 8

NOTE { * - USE AS REQUIRED

PAGE NO. 15

PRINTED IN USA.

2-57




0101 ENGINE
CHANGE
ILLUST. PART
NUMBER | NUMBER |/ DESCRIPTION MODELS Pur

0101- ENGINE MOUNTINGS-Cont'd.

/,

’
iy

CONVERTER HOgSING

WITH AUTOMATIC DRIVE

REAR MOUNTINGS

(Plates 01-1,2,3,4,5,7,9)

0101-25 534000 PLATE, ENGINE REAR - W/ST, AND OD . . . + .+ + + &« o &

0101-25 533484 PLATE, ENGINE REAR - W/AD |, ., . . . o & v v v ¢ « o »

0101-27 510165 DOWEL, PIN 3/8° X5/8° . + v v v v v 4 o o o« o o

G179837 SCREW, To CYL. BLOCK 3/8°'*' -16X3/4"" , . . + « « «

G138489 WASHER, SHAKEPROOF 3/8" . . .+ v v « o« o o o o &

0101-28 527388 COVER AND CL{P, ENGINE REAR PLATE « WITH AD , . . «
sea BOLT, To PLATE /4" -.28X3/4" .

G120367 NUT, HEXx. 1/4°" -28 + « o« LUSED WITH STUDEBAKER

G120392 WASHER, PLAIN 1/4' ., . AUTOMATIC TRANS., . .

G120380 WASHER, Lock 1/4° . ., ., . « e

0101-35 533330 INSULATOR, REAR SUPPORT e e e e e e e

0101-35 536314 INSULATOR, REAR SUPPORT w/ST. aNpD OD, . . . . . . .

0101-35 6489495 INSULATOR, REAR SUPPORT s e e e e e

0101-35 1542879 INSULATOR, REAR SUPPORT e e e e e e e

G179891 SCREW, To CLUTCH HOUSiING 1/2° -13X2 1/2" . . . . .

G135629 WASHER, SHAKEPROOF 1/2" . . v © v v v ¢« & « o

G106340 SCREW, TO CLUTCH HOUSING 1/2° -13X7/8" . + « « «

e WASHER, LOCK 172 & & v v & 4 v « o o o o o o

- NUT, LOCK, TO CROSS MEMBER 3/8" -14. . . + « « + .

0101.38 526471 INSULATOR, RIGHT, REAR SUPPORT e e e e e e e

532425 INSULATOR, LEFT, REAR SUPPORT } W/AD'. v e s e s

0101-38 1539942 INSULATOR, RIGHT, REAR SUPPORT s e e e e e e

1539943 INSULATOR. LEFT. REAR SUPPORT } w/AD. L,

G179856 SCREW, TO CONVERTER HOUSING 7/16° -14X3/4" . . . .

G179859 SCREW, TO CONVERTER HOUSING 7/16° -14X1 1/8°* ., . .

G120383 WASHER, LOCK 7/16° + + v ¢ « o o & o o o o o &

G271506 NUT, TO FRAME 7/16° =20 v ¢ « ¢ o o o o o o o o

41X359 WASHER, PLAIN 7/716° v v v v « + o o o o s o o

G120383 WASHER, LOCK 7/16" + v &« & « & o o s o & o o

0101-40 532427 SPACER, LEFT SIDE v 4 & o o « s s o s o o o o o a

0101-40 532427 SPACER, LEFT SIDE - LHC . . . + + ¢« ¢ « ¢ o o & &

0101-40 532427 SPACER, RIGHT SIDE - RHC , ., . . + &« « « v o &+ & o

C-2623

16G6.56G,57G . . . . . . . .
16G6.,56G.57G « « « &« & « + &
16G6,.56G.57G . . . . . . . .
16G6,56G,57G ., . . . . . . .
1666,56G,576 . . . « . . . .

16G6,56G, 576G
16G6,56G,576 . . . . .+ . . .
16G6,56G,57G « + « + + ¢« .
16G6,56G,57G « . « « « o+ o
16G6,56G.57G . « « « « « o .

16G6,56G,57G . « « « « « .+ &
16GB.,6H. . . « « « « ¢ 4 o
56B,56H. « . . .« .« o . .
57B,57H.,57L. . . . . « . . .
16G,6H,56G.57G6 . . . . . . .
16G,6H,56G,57G . . . . . . .
56B,56H,57B,57H,57L. . . . .
56B,56H,57B,57H,57L. ., . . .
56B,56H,57B,57H,57L. . . . .

16G.6H . . . + « « « ¢« « + &
16G,6H . « « « « « « « .
56G, 56B, 56H,57G,57B, 57H,57L.
856G, 56B, 56H,57G,57B,57H,57L.
16G,6H . . . . « + + + « «
566G, 56B,56H,57G,57B,57H,57L.
ALL EXCEPT 56J . . « « . +
ALL EXCEPT 56J . « & o« o« o+
ALL EXCEPT 56J . . +« « + + &
ALL EXCEPT 56J . « .+ + + o+
ALL EXCEPT 56J,57L . . + . .
L5
S7L v v v e e e e e e e s

AN .-

N =N —-

NRNNNDN - = -

USRI N ST I - e

PRINTED IN USA.

2-57 PAGE NO. 16




ENGINE

0102
CHANGE
ILLUST. PART DESCRIPTION MODELS w
NUMBER | NUMBER | /
0101- ENGINE MOUNTINGS-Cont'd. (Plates 01-1,2,3,4,5,7,9)
REAR MOUNTINGS=-Cont'd.
0101-38 6489495 INSULATOR, REAR SUPPORT v & & o « o o s o o o+ o « +[56d ¢ ¢ v o ¢ v v o v v o & 1
G442828 NUT, TO CROSS MEMBER 3/8° =24, . ¢« &« « o & « &« |56 ¢ o v ¢ @ v ¢ o o & o« & 2
G106 340 SCREW, To TRANS, CASE 1/2' .13X7/8° O T T 2
[P WASHER, LOCK 172" « v v v v v o o o o o o o o|56d ¢ v ¢ v o o v o v ¢« v 2
0101-47 532426 CAGE, REAR SUPPORT INSULATOR - W/ST, anNnOo OD,, . . .|[16G,6H,566G,576 . . . . . . 1
G181365 BOLT, TO FRAME 3/8' -24Xt 1/8" . + +« 4+ « « + + +|16G,6H,56G,57G . . . . . . 2
G120369 NUT, HEX. 3/8" =24, 4« +v 4« « + + o s « 1+ o & +|166,6H,56G,57G . . . . . . 2
RN WASHER, PLAIN 7716 . v v ¢« v + o o s+ « o« » +|166G6.56G,57G, . « & « o« o+ 2
-e - WASHER, LOCK 3/8" . + « & @« « « « o +« &+ o« o« +|16G,6H,56G,57G. « « . . .« 2
0102- CYLINDER BLOCK, HEAD AND GASKET
(PLATES 0|-I,2,3,4,5,7,9)
CYLINDER BLOCK USED WITH
ENGINE
535429 CYLINDER BLOCK ASSY, SN 16G6.56G.,57G. « « « & » &+ 1
536 200 CYL INDER BLOCK ASSY. - NoTE 1 FITTED WITH 224° , |[16G8 e v e e e e e e e e 1
684531 CYLINDER BLOCK ASSY. - NoTE 2 P1STONS, 259* . [16G8,6H,56B,57B . . . . . . 1
1539333 CYLINDER BLOCK ASSY. - . . . PINS AND 289 ., |56B,56H,.57B,57H,57L , , . . 1
6484556 CYLINDER BLOCK ASSY. - SrTbD. RINGS PR <1 T 1
ceeea CYLINDER BLOCK ASSY, -(FOR LOW COMP, HEAD) e e o IBBJ e e e e e e e e e e 1
01021 = «cesae CYLINDER BLOCK (USE 535429) . + « &+ « = o« « o« « o +11666,56G,57G6 . « « « « + . i
0102-3 172631 PLUG., WATER JACKET 1 1/2' & v v v v v « o o s+ + |166G6.56G,57Gs + ¢ « « o« & = 1
194166 PLUG, WATER JACKET ! 7/8" v +« « + & & « o« + « .+ (16G6,56G.57G. . . . + « « & 4
G103879 PLUG, WATER JACKET DRAIN 3/8" . . « « &« o« &« o+ « |16G6,56G,57G., « « « & o « . {
G444734 PLUG, OIL DISTRIBUTOR LINE END 1/4* . e+« « |166G6,56G,57G., . . 4 4 4 . . 4
G103877 PLUG. CRANKSHAFT BEARING oIL HOLE 1/8° ., . . . . |16G6,56G.57G. « « « « « « & 4
194665 PLUG, CAMSHAFT REAR BEARING HOLE 1 3/4" , . . . |16G6,56G,57G. « . « . + + 1
106028 PLUG, OIL FILLER HOLE , , + 4+ 4 &« o s+ s o » +» »116G6,56G,57G. « « & « + o 1
0102-1 ---e-- CYLINDER BLOCK (use 536200, 584531 oRrR 1539333). 16G8,6H, 56B, 56H. 57B, 57H, 57L 1
172631 PLUG, WATER JACKET { 1/2* . |16G8.6H.56B,56H,578,57H,57L 6
G444740 PLUG, WATER JACKET DRAIN 3/8" . 16G8,6H,56B,56H,57B,57H, 57L 2
G444866 PLUG, oIL DISTRIBUTOR LINE END 3/8"'" 16G8,6H, 568, 56H,57B, 57H, 57L 4
530160 PLUG, O1!L DISTRIBUTOR LINE END 1 /4" 16G8 ,6H, 568, 56H,57B, 57H, 57L 1
1539038 PLUG, CAMSHAFT REAR BEARING HOLE 1 1/2* 16G8,6H,56B,56H,57B,57H, 57L 1
G444728 PLUG, CAMSHAFT REAR BEARING OIL LINE 1/8" 16G8,6H,56B, 57H,57B,57H, 57L 1
G444728 PLUG, DIST. SHAFT olL LINE 1/8' (So. HEAD) . . . |16G8,6H,56B,56H,57B,57H,57L 1
G103883 PLUG, DIST. SHAFT O!L LINE 1/8' (SLTD. HEAD) . . |16Gs,6H,56B,56H,578,57H,57L 1
0102-1  --c-- CYLINDER BLOCK (USE 6484556). . . . . . . 56J + v v v e h e e e e 1
427204 PLUG, WATER JACKET . « + + =~ . 56J . . . 0 0 0 e e .. 6
G127950 PLUG, WATER JACKET DRAIN 1/8°" e e 56J « ¢ v 0 e e e v e . 2
----- PLUG, OIL PASSAGE - 1/4° sQ. HEAD . . . . 56J « 4w v e e e e e e 1
G106517 PLUG, OIL GALLERY LEFT REAR OUTER 1 1/8° . 56J ¢ v v 0w e e e e e 1
G126045 PLUG, o!L GALLERY REAR 3/8" . . . 56J . . 2
G103877 PLUG, VACUM HOLE 1/8" Ce e e e e L156d . . . . . . 1
G103897 PLUG, CAMSHAFT REAR BEARING HOLE 1 3/4" 56J . . . . . . 1
527358 DRAIN COCK, CYLINDER BLOCK } 16G6,56G,57G . . . . . . . 1
680171 DRAIN COCK, CYLINDER BLOCK SERVICE ONLY 16G8,6H, 56B, 56H,57B, 57H, 57L | 1
G119931 BUSHING, REDUCING .,.. . . . [ 16G8 ,6H, 56B, 56H, 57B, 57H, 57L 1
1258X 2 HOSE, DRAIN COCK 16G6.,56G.57G . . . . . . . {
1258X3  HOSE, DRAIN COCK } SERVICE ONLY = . . |16G8.6H.56B,56H,578,57H,57L | 1
A - NOT AVAILABLE
1 - USED WITH 224 cU. IN, ENGINE ON MODEL 16G8 U.S.A. | CANADA
BEFORE ENGINE NoS, V-331,101 VC-6.,201
NOTES 2 - USED WITH 259 CU. IN, ENGINE ON MODEL 16G8 S0.BEND Los ANGELES CANADA
ON AND AFTER ENGINE NoOS, V-331, 101 VL-101 VC-6.201
PRINTED IN U.S A,
PAGE NO. 17 2-57




CHANGE
ILLUST. PART .
NUMBER | NUMBER | /| DESCRIPTION MODELS paR

0102- CYLINDER BLOCK, HEAD AND GASKET- Co

0102-15
0102-15
0102-15
0102-24-2
0103-26-2

0102-16

0102-18
0102-18

0102-20

0102-25
0102-25
0102-26
0102-28-1

0102-28-1

0102-25
0102-25
0102-25
0102-25
0102-25

0102-26-1

0103-59

0102-25

0103-59

0102-30
0102-30
0102- 30

519859
681940
1539732
G186273
530320
6240743

683463

194194
510550

530471

536 180
536603
G4407 40
194459

194459

520498
533720

6120395

536097
536790
537571
536097
536790
6444728
527831
527834

527834

527835
527718

532446
1539067

6480407
G103876
Ga44687
427142
440137
440139
440140
440869

534598
535982
440469

6480755

I

(Plates 01-1,2,3,4,5,7,9)
CYLINDER BLOCK-Cont'd.

TUBE., BREATHER .

TUBE. BREATHER . . . .

TUBE., BREATHER v & & & & + « 4 « o v o o o o o o
SCREW, THRU VALVE COVER 5/16'" -18X4 1/4° . . .
SCREW, TO VALVE LIFTER COVER 5/16'° - 1BXS5 1/16°"
CLAMP, TO VALVE LIFTER COVER TUBE Coe e

BRACKET, BREATHER TUBE v + « & o v o o o o o o o

GASKET, BREATHER TUBE - CORK (INCL. IN 536557 SET)

GASKET, BREATHER TUBE « CORK 4 v 4 4 « s o o o o«

PACK., BREATHER TUBE FILTER + 4 4 o« o ¢ o o .
COTTER, 1/16°° X 1/2" &\ & v & v v v v ¢ o o o« &

CYLINDER HEAD

HEAD, CYLINDER (7.5 TO 1 RATIO) v v & + &« 4 o o o

HEAD, CYLINDER (7 TO 1 RATIO) SPECIAL EXPORT ..
PLUG. CORE 3/8°*. . . . e e e e e e e e
SCREW, TOo CYL. BLOCK 7/16"- 14X2 5/16° (LESS

POWER STEER,)
SCREW, To CYL. BLOCK 7/16" -14X2 5§/ 16" (WITH
POWER STEER,)

SCREW, TO BLOCK THRU CABLES BRKT, 7/16* - 14X2 11/16"

STUD, To cyL.

POWER
WASHER, PLAIN 7/16' (FOR 520498) . .
HEAD,
HEAD.
HEAD,

CYLINDER (7.5 To 1
CYLINDER (7 TOo 1
CYLINDER (B8 TO 1 RATIO):. & & & o o
HEAD, CYLINDER-7.5 TO RATIO-STD,
HEAD, CYLINDER<7-1 TO RATIO-EXPORT
PLUG., OIL LINE 1/8" ., . v & ¢ « o« s o &
DOWEL, PIN ,434X21/32*" . . .
SCREW, TO CYL,., BLOCK

RATIO)s & & o« &

POWER
7/16°" - 14X3 9/16" (
POWER
7/16° -14X4 /4" .
ROCKER ARM BRKT,
7/16' -14X6
BLOCK 7/16' -14-.20X4

SCREW, TO CYL, BLOCK

SCREW,
SCREW,

TO
TO

CYL. BLOCK
BLOCK THRU
STUD, TO CYL.
POWER

WASHER., PLAIN 7/16'" (FOR 527718) . .
HEAD. CYLINDER 4 & & & & o o s o o o o s
PLUG, CORE HOLE 1° . . + & &« « o o o o
PLUG, OIL LINE 1/8* . v « v o 4o o & o+ &
DOWEL., PIN 1/2°" X13/16°' . . f .
SCREW, TO CYL. BLOCK 7/16"-14x3 5/8".
SCREW, TO CYL, BLOCK 7/16' -14X5 7/18°*"
SCREW, TO CYL. BLOCK 7/16°* -14X7 1/4' .
WASHER, PLAIN 7/16" + « v v o &+ o o

GASKET,
GASKET,
GASKET,

CYLINDER HEAD (INCL.
CYLINDER HEAD (INCL,
CYLINDER HEAD (INCL.

IN 536557 SET)
IN 536265 SET)

SHIM, cvyL.

CYLINDER HEAD -

BLOCK 7/16" - 14.20X3 9/16°° (WITH

STEER. )

RATI0) SPECIAL EXPORT . . .

} W/SUPERCHARGER

7/16"-I4X3 9/16"(LESS

STEER, )
WITH
STEER, )

9/16"' .

15/16° (WITH

STEER. )

IN 458669-70 SETS). .

HEAD GASKET {(USED WITH LOW COMPARISON
EXPORT AND CANADA). .

16G6,56G,57G6 . . . . .
16Gg, 6H,56B, 56H, 578, 57H 57L
564 . . . T O
16G6, 566, 57G PN . .
16G8,6H, 56B, 56H, 57B.57H 57L
56J. « . 0 0 0 0 e 0 .

16G8,6H,56B, 56H,57B, 57H, 57L

16G6,56G,57G . . . . . .
16G8.6H, 56B, 56H, 578, 57H 57L

16G6,56G,57G + + v o & & & .
16G6.56G.57G « « « o & 4 4 .

16G6.56G,57G « « o« o « & o .
16G6,56G.57G « « « o ¢ ¢ & .
16G6.56G.57G « + ¢« & + & . .

16G6,56G,57G &+ « + « « & o+ .

16G6,56G,57G . « « « « « o .
16G6,56G.57G . « + . . .

16G6,56G.57G . « . . . . . ,
16G6,56G.57G6 . . . . . .

16G8.6H,56B, 56H,57B,57H . .
16Gg,6H,56B,56H,57B,57H . .
16G8,6H,56B, 56H.57B,57H . .
S57TH.57L. ¢« o ¢ o v v v . . .
57H,57L. + . .« . e
16G8 ,6H, 56B, 56H, 57B 57H 57L
16G8,6H,56B, 56H,57B, 57H, 57L

16G8,6H, 568, 56H, 57B, 57H, 57L

16G8.6H.56B, 56H.57B, 57H, 57L
16G8 ,6H, 56B, 56H.57B, 57H,57L

16G8 ,6H, 56B, 56H, 57B, 57H, 57L

16G8 .6H,56B, 56H. 57B.57H, 57L
16G8.6H,56B, 56H, 578, 57H, 57L

56J0 o v 0 0 v e e e e e e
56J0 v v v h e e e e e
56J. 0 o 0 0 0 e e e e e e
56J. ¢ o 0 e u e e v e e e
56J: ¢ v 4 v e e e e e e e
56Je v 0 v 0 e e v 0 e e .
56J¢ ¢ v 0 v 0 e s e e e e
56J0 o 4 0 0 e e e e e e e

16G6, 56G, 57G . . . .

16Gg,6H, 568, 56H 57B 57H 57L
56J0 v v v i e e 0 e e e e

56J o+ 0 s e v 0w e

S—_pnN

PRINTED IN USA.

2-57

PAGE NO. 18

PRINTED IN USA,




GINE

CHANGE
ILLUST. PART RIPTION MODELS o
NUMBER | NUMBER | / DESC can
0102- CYLINDER BLOCK, HEAD AND GASKET-Cont'd.
(Plates 01-1,2,3,4,5,7,9)
CYLINDER HEAD-Cont'd,
536557 GASKET SET, VALVE GRINDING - CONSISTS OF THE
FOLLOWING GASKETS: 16G6,56G,576 . . . . . . .| 1
1-534598 CYLINDER HEAD 1-194660 WATER OUTLET
2-536554 VALVE COVER 1-194658 THERMOSTAT
4-G114622 VALVE COVER SCREW |1-194194 BREATHER TUBE
536265 GASKET SET, VALVE GRINDING - CONSISTS OF THE
FOLLOWING GASKETS: 16G8,6H,56B,56H,57B,57H,57L| 1
2-535982 CYLINDER HEAD 1-536183 HEATER VALVE
2-536555 ROCKER ARM COVER 2-527240 WATER
MANIFOLD-UPPER
2-530266 INLET MANIFOLD 2-527856 WATER
MAN1FOLD<LOWER
4-536003 ExH. MANJFOLD «END 1-527284 WATER OUTLET
2- 536004 ExH., MANIFOLD- 16-536264 VALVE O1IL
CENTER DEFLECTOR
2-536183 EXH., PIPE FLANGE
458670 GASKET SET, VALVE GRINDING - CONSISTS OF THE
FOLLOWING GASKETS: 57
2440469 CYLINDER HEAD 2-6480211 INLET MANIFOLD
1-458668 ROCKER ARM COVER | 1-440363 VALVE LIFTER
SET COVER
4-446742 EXH. MANIFOLD-END|4-440333 WATER MANIFOLD
2-446743 ExH. MANIFOLD-
CENTER
527304 COVER, RIGHT CYLINDER HEAD REAR END (NOT USED AIR
CONDITIONER) . . . N W N . 16G8 ,6H,56B,56H,57B,57H,57L| 1
440336 COVER, RIGHT CYLINDER HEAD REAR END - w/0D. 56J 1
0102-31 6480544 COVER, RIGHT CYLINDER HEAD REAR END - Ww/AD.
{tLLusT. PLATE 03-12) . 56J . . 1
----- SCREW, To HEAD 5/16'-18X5/8" . . 16G8, 6H, 568 56H 57B 57H 57L 2
Gl120214 WASHER, Lock 5/16" . . . . . 16G8,6H,56B,56H, 578, 57H, 57L] 2
G100133 SCREW, To HEAD 3/8' - 16X3/4* C56J . . . . s o e 2
G120382 WASHER, Lock 3/8° . 56J 2
G445686 PLUG, PIPE 3/8" . . . . e e e 56J 1
527240 GASKET, RIGHT CYL. HEAD REAR END COVER . , 16G8,6H, 56B, 56H, 578, 57H, 57L
440333 GASKET, RIGHT CYL. HEAD REAR END COVER 56J . . . . . o 00 0. 1
----- RADIMETER or HEAT INDICATOR (DASH UNIT) SEE GROUP
1714
0102-33 532579 GAGE, WATER TEMPERATURE e e e e 16G.6H 1
0102-33 1539876 GAGE, WATER TEMPERATURE ENGINE UNIT . . . + . . 566G, 56B, 56H, 56J 57G 57B 57H 1.
0102-33 1543609 GAGE, WATER TEMPERATURE 57L . e
G120614 NUT, TerMinaL No. 10-32. C e e e e e e e ALL MODELS N 1
G138479 WASHER. rock No. 10. ALL MODELS . . . . . . 1
0102-34 529456 ADAPTER, WATER TEMPERATURE GAGE . . . . . 16G8,6H,56B, 56H.578,57H 1
6480543 ADAPTER. WATER TEMPERATURE GAGE - w/0D. . 56J !
0102-34 6480546 ADAPTER. WATER TEMPERATURE GAGE - w/AD. . 56J 1
0102-34 1543523 ADAPTER, WATER TEMPERATURE GAGE e e e 57L . . . 1
G180078 SCREW, To cYL. HEaD 5/16° - 18X7/8" e e e e 16G8,6H, 568 56H 578 57H 57L 2
G120393 WASHER, PLAIN 5/16° o e s e e e e e e e 16G8,6H,56B,56H, 57B, 57H,57L| 2
G120214 WASHER, Lock 5/16° . . C e e e . 16Gg,6H, 56B,56H,57B, 57H,57L| 2
G100133 SCREW, To cYL. HEAD 3/8' - 16X3/4" C e e e e 56J . . . . . . . 1
471076 STUD., TO cYL. HEAD 3/8'" - 24X1 3/4" . . . . . . 56J e e e e e e e |
G120382 WASHER, LOCK 3/8" & « v v v v s s o o o o o 56J .+ . v 0 v v v e e W] 2
527240 GASKET, WATER TEMPERATURE GAGE ADAPTER . . . . 16G8,6H,568,56H,57B, 57H, 57L
0102-35 440333 GASKET, WATER TEMPERATURE GAGE ADAPTER 56J . . . .
531089 TERMINAL, WATER TEMPERATURE GAGE 16G8,6H,56B,56H,56J . . . . 1
531090 HOUSING, TERMINAL. . . . .

16G8.6H,56B,56H,56J . . . .) )

PAGE NO. 19

PRINTED IN U.S A,

2-57




0102 ENGINE

CHANGE
JILLUST. PART
NUMBER NUMBER \/ DESCRIPTION MODELS

PER
CAR
0102- CYLINDER BLOCK, HEAD AND GASKET-Co n t'd.
(P]ates 0l=-1,2,3,4,5,7,9)
CYLINDER HEAD-Cont'd.
0102-36 532115 OUTLET, ENGINE WATER . . + + & 4 o « v v « v v « v « v . .| 1666,56G,57G . 1
0102- 36 532383 OUTLET, ENGINE WATER . . &+ & v v « & o v v v v o« v v v v .| 16G8,6H . . . . 1
0102- 36 529412 OUTLET, ENGINE WATER - W.F.D.Y.P , . . . . . . . . . . . .| 56B,56H,57B,57H 1
0102-36 532383 OUTLET, ENGINE WATER - C-K . . . . . . . . ., ... .. .| 56B,56H,578,
0102-36 1539099  OUTLET, ENGINE WATER +« + + v 4 v 4 4« « « v o v o o « « + .| 564 . 1
0102-36 532383 OUTLET, eNGINE WATER - C-K3 ., . . . . . . . v v +v v« .. .| 5H i
0102.36 1542327 OUTLET., ENGINE WATER - K7 . . . . . v « v v v v « v« v « v .| 5™H . 1
0102-36 1542327 OUTLET. ENGINE WATER. . . . . . v +v + & v v v v v v v v o u]lssL . .. . . 1
0102-37 527835 SCREW, THRU CYL. HEAD 7/16" - 14X4 1/8" . . . . . . . . 16G6., 566G, 57G . [ 2
G180078 SCREW, To WATER MANIFOLD 5/16" - 18X7/8*" . . . . . . . . 16G8,6H, 56B, 56H, 57B, 57H 4
G179816 SCREW, TO SUPERCHARGER BRKT. 5/16°* - 18X3/4" . . . . . .| S7H.s7L . . e e e e e 4
G120214 WASHER, Lock 5/16*' . . . . e e e e 16G8,6H, 568B, 56H 57B,57H,57L 4
6179839 SCREW, TO WATER MANIFOLD 3/8"- 16X1" S > 20 2
G120382 WASHER, LOCK 3/8" . . . . . v « « v « v v v « « « 4+ .| 564 2
0102- 38 194660 GASKET, ENGINE WATER OUTLET (INCL. IN 536557 SET) . . . . .| 16G6.56G,57G . e e e 1
0102-38 527284 GASKET, ENGINE WATER OUTLET (INCL. !N 536265 SeT) . . . . .| 16G8,6H,56B,56H,57B,57H,57L 1
0102- 38 440474 GASKET, ENGINE WATER OUTLET . . . . + « + « « « « & « « « .| 564 e e e e e e 1

THERMOSTAT - StEE GrROuP 0504
SPARK PLUGS - SEE GROUP 0603

0103- VALVES AND VALVE MECHANISM (pPiates 0i-5,6,7,8,9,10)

(s s () PN

0103-2 0103-4 0103-6 0103-10 0103-20

MODELS 16G6, 56G, 57G

DY =

0103-2 0103-4-2 0103-8 0103-6 0103-10
" MODELS 16G8, 6H, 56B, 56H, 57B, 57H, 57L

| _ ((m”’ ®§{0103-12

0103-2
0103-6 0103-10
MODEL 56] c-3127
VALVES, SPRINGS, GUIDES TAPPETS AND COVERS

0103-1 194216 VALVE, INLET . ., . . . . . .| 16G6,56G, 57G .
0103-2 194217 VALVE, EXHAUST . . . . P T T T 16G6,56G,57G . .
0103-1 683876 VALVE, INLET ., . 4 . « v +« v &« & + + 4 « « & « &« » « .| 16G8,6H,568B, 56H, 57B 57H 57L
0103-2 535939 VALVE, EXHAUST . . . . . + + +v 4 &« « + &« « « « « + « .| 16G8,6H,568B,56H,578B,57H,57L.
0103-1 6480390 VALVE, INLET - sTD. P N o e e e . . e
0103-1 6480391 VALVE, INLET - ,003 OS. S T e e e e s e e e e
0103-1 6480392 VALVE, INLET - .010 O0S. e e e e e e e e e 4 e W . o] B84 e e e e e e e s
0103-1 6480393 VALVE, INLET - .020 OS. =1 T
0103-1 6480394 VALVE, I1NLET - ,030 OS. S TN e e e e e e
0103-2 440664 VALVE, EXHAUST = STD. . « & v & & & & o o & » o o « o456 + o o o o o .
0103-2 440668 VALVE, EXHAUST - .003 OS. e e e e e e e s e e s s . .| B6Y e e e e e e e e e
0103-2 440669 VALVE, EXHAUST - .010 0OS. o =1 - T T

* HA® % x X XADDO®OO D

NOTE { * . USE AS REQUIRED

PRINTED IN USA.
2-57 PAGE NO. 20




ENGINE 0103

ANGE
ILLUST. PART | CHANC DESCRIPTION MODELS CAR
NUMBER | NUMBER [ /

0103- VALVES AND VALVE MECHANISM-Cont'd.
(Ptates 01-5,6,7,8,9,10)
VALVES, SPRINGS, GUIDES, TAPPETS and COVERS-Cont'd.

0103-2 440670 VALVE, EXHAUST - .020 OS. e h e e e e e e e e e e 56J + v 4 4 v v e e e e e *
0103-2 44067 % VALVE, EXHAUST - .030 OS. C e e e e e e e e e e e 56J « v v v e e e e e e e | "
536426 CAP. VALVE STEM (SERVICE ONLY) . . . . . .+ + - » . .| 16G8,6H,56B,.56H,57B,57H.57L | 16
0103-4 194359 GUIDE, VALVE v « « « ¢« v o &« o s o o o o o v s o o« 16G6,56G.57G6 . 12
0103-4-1 527088 GUIDE., INLET VALVE . . + « « o « o« o & « o+ o o o « 16G8,6H,568B, 56H, 57B 57H 57L 8
0103-4-2 530222 GUIDE, EXHAUST VALVE 4+ + « « « &« « « + « o« « « « « .| 16G8,6H,56B,56H,57B,57H.57L | 8
0103-6 514236 SPRING, VALVE . « v v v v v v a e e v e e v e 0 16G6,566G,576 . . . 12
0103-6 533245 SPRING, VALVE . . + + + ¢ v 4 4 v 0 v o o o 0o 0 16G8,6H, 568, 56H, 57B, 57H 57L 16
0103-6 6480807 SPRING, VALVE . .+ . + + + ¢« o + « 4 & s « o o o v o 8683 . o o . P [N 16
0103-8 168535 DAMPER, VALVE SPRING . 4 v v & « » o o s o s o o o 16Gg ,6H, 56B, 56H,57B,57H,57L | 16
0103-10 514235 RETAINER, VALVE SPRING . + . . + « & « « « » « « +» +| 16G6,56G,576 . . 12
0103-10 527766 RETAINER, VALVE SPRING . . « + « & « & o & & o o« « 16G8,6H,56B, 56H, 57B 57H 57L 16
0103-10 440511 RETAINER, VALVE SPRING . . +« v « & v o o o o o o o & 56J . . . . . . e e e 16
0103-12 195286 SEAT., VALVE SPRING . . . C e e e e e e e e e e 16G6,56G. 576 . . 12
0103-12 527180 SEAT, VALVE SPRING (ORDER BY PAIRS) e e e e e e e 16G8,.6H,56B, 56H, 57B 57H 57L 32
0103-12 440319 SEAT, VALVE SPRING ., . + v « « & o & v o o & o o o 56J . . v 0 e e v e e e . 32
0103-14 536264 DEFLECTOR, VvALVE STEM O!L (INCL. IN 536265 SeET) . .| 16G8,6H,56B,56H,57B,57H,57L | 16
0103-14 476056 DEFLECTOR, INLET VALVE STEM oOIfL v e e e e . gy 56J . . . . . . o 0.
0103-16 519077 TAPPET OR LIFTER w/SCREW, VALVE - STD. + . « + « o« 16G6,56G6,576 . . . . . . . 12
0103-16 519080 TAPPET orR LIFTER w/SCREW, vaLVE - .001 OS. . . . . . 16G6,56G, 576 . . . . . . . 12
0103-16 536649 TAPPET oR LIFTER w/SCREW. VALVE - .005 0S, ., . . . . 1666,56G6,576 . . . . . . . [ 12
0103-17 519078 SCREW, ADJUSTING 3/8° -24X3/4" . . . . . « « .« . 16G6,56G.576 . . . . . . .| 12
0103-16 536026 TAPPET oR LIFTER - sToD. v e e e e e e e e e e e 16G8,6H,56B, 56H, 57B,57H, 57L 16
0103-16 536224 TAPPET orR LIFTER - .00t OS. . . . . . . . . . . . .| 16G8,6H,56B,56H,57B,57H,57L | 16
0103-16 536636 TAPPET or LIFTER - ,005 0S. v e 4+ 4« + + 4« « « . .| 16G8,6H,56B,56H,57B,57H,57L | 16
0103-16 476060 TAPPET oR LIFTER (HYDRAULIC) . . . v v « v v o + o & 56J .+« v v 0 0w e v e e e 16
0103-20 195616 SPRING, VALVE LIFTER . .+ &« + & 4 « « &« s &« + + « + +| 166G6,56G,576 . . . . . . .| 12
0102-22-1 534892 COVER, FRONT, VALVE SPRING e e e e e e e e e 16G6, 566G, 576 . . i
0103-22-2 534890 COVER, REAR, VALVE SPRING . . . . & « + v & « « « 16G6,56G,576 . . . 1
0103-24-1 G179830 SCREW, To cYL. BLOCK 5/16* - 18X3" . . . . . . .| 16G6.56G,576 . . . . . 3
0103-24-2 G186273 SCREW, THRU BREATHER TUBE 5/26° -18X4 1/4™ . . . 16G6,56G,576 . . . . . 1
G114622 GASKET, SCREw (INCL. IN 536557 SET) . . . . .| 16G6,56G,57G 4
0103-25 536554 GASKET. VALVE SPRING COVER ( COATED) (INCL. IN
536557 SET) . v v 4« v v 4 4 e e s e e e e 16G6,.56G,576 . . . . . . . 2
0103-26 527138 COVER, VALVE LIFTER s r e e e e e s e e e e e e 16G8,6H, 568, 56H,57B, 57H, 57L 1
0103-26 6489200 COVER, VALVE LIFTER . . S 15 J° 1
527196 SCREW, To cYL. BLOCK 5/16"- t8X3 5/8™ . . . . .| t166Gg,6H, SGB 56H 57B 57H 57L 2
0103-26-2 530320 SCREW, THRU BREATHER TUBE 5/16° -18X5 1/16" . . .| 16G8.6H,56B,56H,57B,57H,57L | 1
G442695 SCREW AND WASHER, To CcYL. BLOCK 5/16° -18X5/8°* .| 56J . . 6
Gi14622 GASKET., SCREW v e e e e e . . 16G8.6H, SGB 56H 57B 57H 57L 3
0103-26-3 527136 GASKET, VALVE LIFTER COVER . . + v v & o o o « o v 16G8 ,6H, 56B,56H,57B,57H,57L | 1
0103-26-3 440363 GASKET, VALVE LIFTER COVER (INCL. IN 458670 SeT) . .| 56J . . . . N i
0103-27 525265 BAFFLE, VALVE CHAMBER OI!L . . , . . + + + 4+ « + + .| 1666,56G,576 . . . . . . .| 2
6484396 BAFFLE KIT, VALVE CHAMBER OlL (SERVICE ONLY 1ST
2500 CARS) . . . . . . . e ] 1 1
® 6489127 BAFFLE, VvALVE CHAMBER O!L (AFTER APPROX. 2500 CARS).| 56J . . « v & v v v « « . .| 4
0103-29 440649 BAFFLE, VALVE LYFTER COVER . . . . + + + + & « « . .| 56J . . . 1
0103- 30 373702 SPRING, VALVE LYFTER COVER BAFFLE . . . . . « « « . 56J . . . . . . .0 ... 2

® ALsSO ORDER 2 PCS. OF 6489048 WASHER WITH EACH BAFFLE

NOTE {' - USED AS REQUIRED.

PRINTED IN USA.

PAGE NO. 21 2-57




0103 ENGINE
ILLUST. PART |CHANGE
NUMBER | NUMBER |/ DESCRIPTION MODELS rer

0103~ VALVES AND VALVE MECHANISM-Cont'd,

0102-40
0103-41
0103-41

0103-40-1
0103-40-2

0103-45
0103-46
0103-47
0102-48

0103-45
0103-46
0103-47

0103-50
0103-50

0103-54
0103-54
0103-55
0103-55

0103-58

0103-59
0103-60

0103-58
0103-59
0103-61

0103-63
0103-60

0103-64
0103-65
0103-66

0103-63

0103-68

0103-68

536222
532161
1541806

6440471
6440470

527199
527198
527197
531068

427343
440089
427056

527890
6480610

527182
440466
527184

527698
527718
527711

G120214
440645
440140
455556

531475
527711

530851
41X569
530858

471064
AC-2796

G9409101
536555

458668

(Plates 0"5060708,9,'0)

ROCKER ARMS, SHAFTS and PUSH RODS
(111ust. Plate j4)

ARM W/SCREW, VALVE ROCKER . ., 4 4+ v « + o« & o
SCREW., ADJUSTING 3/B' -24X7/8" . . . . . . .
SCREW, ADJUSTING 3/8° -24X7/8" . . . + « . .

ARM, RIGHT., VALVE ROCKER . ., . . & & & + + .

ARM, LEFT, VALVE ROCKER . « v +« +v « & + o .

SPRING, VALVE ROCKER ARM . , . . . . . +« « . .
WASHER, SPRING . . . . + . « &+ « « « =
WASHER, INNER, PLAIN 53/64° (.D. . . . . . .
WASHER, OUTER, SPECIAL . . &+ v 4 « « o s « o

COTTER, 3/32" X1 1/4* . . . . « « « v « «

SPRING, VALVE ROCKER ARM . . . . . .+ .+ + o« & .
WASHER, SPRING . o &« v & 4« 4 & & o« o o o 4
WASHER., SPACER e e e e e e e e e e e e .

COTTER, 3/32'" XU 1/4 . . . . . . « . . .

PUSH ROD, VALVE ROCKER ARM e e e e e

PUSH ROD., VALVE ROCKER ARM , . . . . . .

SHAFT w/PLUGS, VALVE ROCKER ARM . . . . . .

SHAFT w/PLUGS, VALVE ROCKER ARM . . . . .

PLUG. CUP 1/2* .« . . « « v v v o v «
PLUG, CUP §/B" « « v & o & « + + o o =

BRACKET, VALVE ROCKER ARM SHAFT . . . W o
SCREW, THRU CYL, HEAD 7/16° - 14X6 9/16" A !
STUD, BRACKET AND ROCKER ARM COVER 5/16°' -

24X4 1/8"" « v v v v 0 e e e e e e e
WASHER, STUD LOCK 5/16* . . « + « « + .

BRACKET, VALYE ROCKER ARM SHAFT e e e .
SCREW, THRU CYL. HEAD 7/18°* -14X7 1/4" . . .
DOWEL, TUBULAR .5670X1/2" . . . « « « « « « .

COVER, VALVE ROCKER ARM (INCLS. RETAINERS) C e
STUD., THRU ROCKER ARM SHAFT BRKT. 5/16" -18-

24X4 1/4" . e e e e e e e e e e
NUT. CROWN 5/16"-24 e e e e e e e
WASHER, PLAIN 7/18°" « « .« . « + « « o«
GROMMET, COVER-RUBBER . . . .+ « + &« « « o« .
COVER., VALVE ROCKER ARM . + + « ¢« & & &+ o o « o
COVER KIT, VALVE ROCKER ARM CHROME - CONSISTS OF 2
COVERS AND GASKETS . . + .+ « + « « o
SCREW AND WASHER, 5/16°' -18X5/8" . . . . . .
GASKET, VALVE ROCKER ARM COVER-COATED (INCL. IN
536265 SET) . + +« o v ¢ ¢ 4 0 4 e e
GASKET SET. VALVE ROCKER ARM COVER (2 GASKETS)
(INCL. IN 458670 SET)} . . . . . .

0104- CAMSHAFT AND BEARINGS, GEAR AND COVER

0104-1
0104-1
0104-1

0104-3

0104-3

524882
534131
648056 1

526224

529459

(Plates 01-5,6,7,8,9, 10)
CAMSHAFT and BEARINGS
CAMSHAFT . . & v v & ¢ v e v v o e o o o o
CAMSHAFT . . & v v v v v v e e e e v e e e
CAMSHAFT . . .+ v v v v v v e o o o o o« v o o 4
BEARING SET, CAMSHAFT - CONSISTS OF: . . . .
1-1968971 BEARING, FRONT 1-196973 BEARING NO.
1-196972 BEARING, NO. 2 1-196974 BEARING. REA
BEARING SET, CAMSHAFT - CONSISTS OF:. . . . . .

1-529460 BEARING, FRONT 1-529462 BEARING NoO.
1-529461 BEARING, NO, 2 1.529463 BEARING No.
1-530022 BEARING, REAR

3

R
3
4

16G8.6H.56B,.56H,57B,57H, 571
16G8.6H.56B,56H . . [N

57B.57H.57L . . . .
S56J . . . . . ... L. ..
56J . . . . 0 . 000 0.

16Gg.6H.568,56H.578.57H.57L
16G8.,6H,.56B8.56H,57B,57H,57L
16G8.6H.56B.56H.57B.57H, 57L
16G8.6H,568,56H.57B,57H,57L
16G8.6H.56B.56H,578B,57H.57L

56J . . . . . .. 0 0.
56J . .« o 0 0 0w 00w
56J « .« . v 0 0000
56J .« + o o 0 0.

16G8. 6H 56B.,56H.57B.57H. 57L
56J .

16G8.6H. 568, 56H.578.57H. 57L
56J . . . .

1668.6H. 56B. 56H. 578. 57H. 57L
56J C.
1668.6H. 56B.56H.57B.57H. 57L
16G8. 6H., 568, 56H. 578, 57H. 57L

16G8.6H.56B,56H.57B,57H, 57L
16G8.6H. 56B,56H.578,57H, 57L
56J . . . . .
56 « v v e e e e e e e
56 © 0 v e e e e e e e

16G8.,6H,568,56H.578, 57H, 57L

16G8,6H,568, 56H, 57B.57H, 57L
1668.6H.56B.56H,578,57H,57L
16G8.6H.56B.56H.57B.57H.57L
16G8.6H.56B.56H.57B.57H., 57L

S6J & v 0 v e v v e e s e
56J .« . v e e e
56J « . . . 4 .

16G8.6H.56B,56H,578,57H, 57L

56J « « .+ . v v e e e ..

16G6.56G.57G .
16G8.6H.56B,56H. 57B 57H 57L
56J . . .+ . . . . . .

16G6,56G.,57¢ . . . . . .

16G8.6H.568.56H.57B,.57H.57L

16

16

& bbb

s baO

16
16

[+ I s - Be ) N OO @®® @ @ NN

N

PRINTED 1N U SA,

2-57

PAGE NO. 22




ENGINE

0104

PER

HANGE
ILLUST. PART | € DESCRIPTION MODELS CAR
NUMBER | NUMBER [/
0104- CAMSHAFT AND BEARINGS, GEAR AND COVER-Cont'd.
{Plates 01-5,6,7,8,9,10
CAMSHAFT and BEARINGS-Cont'd.
0104-3-1 440380 BEARING, CAMSHAFT, FRONT . . . « « + « & & « + + « + 56J . . 1
0104-3-2 440381 BEARING, CAMSHAFT, NO. 2 . ., . « .« + « 56J 1
0104-3-3 440382 BEARING, camsHafrFT, No. 3 . 56J i
0104-3-4 440383 BEARING, CcAMSHAFT, No. 4 56J . . . . ' . )
0104-3-5 440384 BEARING, CAMSHAFT, REAR . . . 56J . . . 1
TIMING GEAR and COVER

0104-10 534717 GEAR, CAMSHAFT TIMING . . 16G6, 566G, 576G . 1
0104-10 532130 GEAR, CAMSHAFT TIMING . . . 16G8.6H, 56B, 56H,578, 57H 57L 1
G124549 KEY, WOODRUFF 3/16"X3/4" . ALL EXCEPT 56J A !

0104-11 Gi181637 SCREW, TO CAMSHAFT 3/8"-24X1". . 16G6.56G,57G . . f
0104-11 G181639 SCREW, TO CAMSHAFT 3/8' -24X{ 1/4°' . 16G8,6H, 56B, 56H, 57B 57H 57L 1
0104-12 41X570 WASHER, PLAIN 3/8°" . . . . . 16G6, 56G, 57G 1
G120382 WASHER. LocCck 3/8° . e e e e e e e ALL EXCEPT 56J 1

0104-10 440843 SPROCKET, CAMSHAFT TIMING CHAIN 56J . ., . . i
G103907 KEY, wooDRUFF No. 11 ., . . . 56J . v . . 4. . 1

0104-11 440372 SCREW, TO CAMSHAFT 3/8"-16X|". 56J .« v 0 4 v e . 1
0104-13 440842 CHAIN, TiIMING e e e e e e e e e e e e s 56J 1
0104-14 195385 SPACER, CAMSHAFT TIMING GEAR P ALL EXCEPT 56J e e e {
0104-14 6480917 SPACER, CAMSHAFT TIMING SPROCKET 56J . . . . 1
0104-16 194228 THRUST PLATE, TIMING GEAR . . . « + &« « « o+ 1666 ,56G,57G6 . . . . . . . 1
0104-16 527085 THRUST PLATE., TIMING GEAR 16G8,6H,56B,56H,578,57H,57L 1
0104-16 6480918 THRUST PLATE, TIMING SPROCKET Do . . 56J . . . 1
512709 SCREW, ToO cYL. BLOCK 5/16"-18X3/4" e e e e 16G6.56G, 57G 2

527857 SCREW, To cYL. BLOCK 5/16° -18X11/16"" 16G8,6H,568,56H, 57B 57H 57L 2

440366 SCREW, 70 cYL. BLOCK 5/16' -18X3/4" . P I - - 0 L 3

40X125 WASHER, LOCK 5/16" . . . . . + + + « « « « « o ALL EXCEPT 56J 2

0104-20 534440 COVER, TIMING GEAR o e e e e 16G6.56G, 576G . 1
fee- SCREW, To CcYL. BLOCK 5/16" -18X3/4" 16G6.56G, 576G . 4

G180078 SCREW, To FILLER BLOCK 5/16" -18X7/8"", 16G6,56G,576G . 4

G120214 WASHER, Lock 5/16" 16G6,56G, 576G N 6

G114622 GASKET, SCREW . s e e e e e 16G6,56G, 576G 2

G181595 BOLT, TO PLATE 5/16° -24X3/4" e e 16G66,56G,57G 4

G120368 NUT, HEx. 5/16" =24 . . . . . . . . 16G6,56G,57G . 4

G120393 WASHER, PLAIN 5/16" . 16G6.,56G,57G . . . 1

Gi20214 WASHER, Lock 5/16°* . . . 16G6, 566G, 57G . 4

0104-20 536024 COVER, TIMING GEAR . e e e e e e e e e e e e 16G8.6H,56B,56H,57B,57H,57L 1
G192414 SCREW AND WASHER, To cYL. BLOCK 5/16' -18X7/8"' . 16G8,6H,568,56H,57B,57H,57L | 11

G179826 SCREW, To cYL. BLOCK 5/16" -18X2" 16G8,6H,56B,56H,57B,57H, 57L 2

G120214 WASHER, Lock 5/16° . . . 16G8,6H,56B,56H,578B,57H,57L 2

0104-20 440710 COVER, TIMING SPROCKET . Coe e e e 56J . . . . . 1
G106326 SCREW, TO CYL. BLOCK 5/16"- 18X1 1/8" . 56J . 8

G120393 WASHER, PLAIN {1/32" 56J 8

G120214 WASHER, LOCK 5/16" 56J 8

0104-22 533958 GASKET, TIMING GEAR COVER . . +« 4+ + &« & « « o+ « « « .| 16G6,566G,57G6 . . 1
0104-22 536090 GASKET, TIMING GEAR COVER . - .+ + . &« & + & « « + .+ « 16G8,6H,56B,56H, 57B 57H 57L i
0104-22 440061 GASKET, TIMING SPROCKET COVER . . . .« . . 56J . 1
0104-23 534542 RING, TIMING GEAR COVER OfL COLLECTOR 16G8 ,6H,56B,56H,57B,57H, 57L 1
2047X1 SCREW, To cover No. 10X5/16° . IGGB.GH.SGB.SGH.57B.57H.57L 4

0104.24 197591 WASHER, TIMING GEAR COVER OIL . . . &+ 4 « &+ + « » + o 1666,56G,57G6 , . . !
0104-24 167156 WASHER, TIMING GEAR COVER OfL . e e e e e e e 16G8,6H,56B,56H,578B, 57H 57L 1
0104-24 6489724 WASHER, TtMING SPROCKET COVER OIL (INCLS. RETAINER) 56J 1
0104-26 533951 REINFORCEMENT, TIMING GEAR COVER . . + . .+ .+ 16G6.56G.57G i
PRINTED IN USA.

PAGE NO. 23 2-57




CHANGE
ILLUST. PART
NUMBER | NUMBER | /| DESCRIPTION MODELS Fee
0105- CRANKSHAFT, BEARINGS, CAPS, GEAR AND DAMPER
(Plates 01-~6,8,10)
CRANK SHAFT
USED WITH
ENGINE
0105-1 534382 CRANKSHAFT e e e e e e e e e e 16G6.566.57G6 . . . . . . . . 1
0105-1 535134 CRANKSHAFT - NOTE H 224", 16G8 . . . . 1
0105- 1 536454 CRANKSHAFT - NOTE 2 INCLS.PILOT BEARSING 259°". | 16G8.6H., 568 578 e e 1
0105- 1 1539111 CRANKSHAFT 289 °". 56B.56H.57B.67H.57L . . . . {
0105-1 476009 CRANKSHAFT . C e e e e e e [P 56J s e . SR 1
0105-3 534303 GEAR, CRANKSHAFT TIMING . . + & & &+ « & o o o 16G6.56G.576 . . . 1
0105-3 527084 GEAR, CRANKSHAFT TIMING .« .« + 4+ &+ + & o+ & 16G8.6H, 56B.56H, 57B 57H 57L 1
G124553 KEY, WOODRUFF /4% X1 . . . . + « . .. ALL MODELS . . . . . . 1
0105-3 440841 SPROCKET. CRANKSHAFT TIMING CHAIN . . 56J . v v 0 v w e e e e 1
440686 KEY, FEATHER 3/16° X1/4" X1 15/16" 56J . . . . o o 0 00 b
0105-5 533999 THRUST WASHER. CRANKSHAFT .. 16G6. 56G. 576G . 1
0105-5 527088 THRUST WASHER, CRANKSHAFT . . . 16G8.6H,56B.56H, 578 57H 57L 1
0105-7 537219 SHIM, CRANKSHAFT THRUST WASHER - .003 . . . 16G6.56G. 576G Ve e )
0105-7 537220 SHIM,., CRANKSHAFT THRUST WASHER - .005 . 16G6.56G6.576 . . . . . . . *
0105-7 537221 SHIM, CRANKSHAFT THRUST WASHER - ,007 . . 16G6.566G.57G . ]
0105-7 186693 SHIM, CRANKSHAFT THRUST WASHER - .003 . 16G8.6H,56B.56H.57B, 57H 57L *
0105-7 186694 SHIM. CRANKSHAFT THRUST WASHER - ,005 . . . . 16G8.6H.56B,56H.578B.57H.57L *
0105-7 186695 SHIM, CRANKSHAFT THRUST WASHER - .007 . . .. . 16G8.6H.56B,56H,57B,57H.57L *
A
0105-9 197592 SLINGER, CRANKSHAFT OIL . . + .+ + + « « 16G6.56G.57G 1
0105-9 189316 SLINGER., CRANKSHAFT OIL . . .+ + & « « « . 4 16G8.6H,56B.56H. 57B 57H 57L 1
0105-9 440703 SLINGER, CRANKSHAFT O1L . . .+ « .+ « « h .|l s6J . . . . . PN . 1
- BEARING, CLUTCH PILOT - SEE GROUP 0207
BEARING CAPS and BEARINGS
0105- 15 533939 CAP, FRONT, CRANKSHAFT BEARING (No. 1) . . . . . . 16G6.56G. 576G 1
0105-16.17 533940 CAP, (INTERMEDIATE, CRANKSHAFT BEARING (No. 2 & 3). 16G6,56G.576 . . . 2
0105-22 533941 CAP., REAR, CRANKSHAFT BEARING (NO. 4) . . 16G6.,56G.576 . . . . . S
0105-23 537897 SCREW, TO CYL. BLOCK 1/2°" -13X2 3/4" . 16G6.56G.576G . 8
167772 WASHER, PLAIN 33/64' . . . . . . 1666.56G.57G6 . . . . . . 8
0105-15 527068 CAP, FRONT, CRANKSHAFT BEARING {No. 1) . , . . . . 11668,6H,56B.56H.57B.57H,57L 1
0105-16.17.18 527067 CAP, INTERMEDIATE, CRANKSHAFT BEARING (N0.2.3 & 4) 16G8.6H.56B,.56H,57B.57H, 57L 3
0105-22 527233 CAP, REAR, CRANKSHAFT BEARING (NOo. 5} (INCL. STUDS). | 16G8.6H.56B.56H,578.57H.57L 1
0105-23 537897 SCREW, To CYL. BLOCK 1/2' -13X2 3/4° . 16G8.6H. 56B.56H.57B,.57H.57L | 10
167772 WASHER, PLAIN 33/64" . . . . . 16G8,.6H.56B.56H,57B, 57H.57L 10
0105-15 476037 CAP, FRONT, CRANKSHAFT BEARING (No. 1) e e e e e S6J v 4 v e e e e e e e |
010%-16.17.18 476038 CAP, INTERMEDIATE, CRANKSHAFT BEARING (No. 2,3. & 4) 56J e e e e e e e e e 3
0105-22 476039 CAP., REAR, CRANKSHAFT BEARING (No. 5} . . .o | B6d L 0w e e e s s e e 1
0105-23 440085 SCREW, TO CYL. BLOCK 1{/2' -13X3 3/8" . 56J . ¢ . - o e e . 10
0105-25 534083 OIL SEAL. REAR BEARING CAP - CORK {INCL. IN
1540605 KI1T) . . . e e e e e e e . 16G6.56G6,576 . . . . 2
0105-25 530528 OlIL SEAL, RIGHT, REAR BEARING CAP -CORK } INCL IN.. | 16G8.6H.56B.56H,57B, 57H 57L 1
530527 OIL SEAL, LEFT, REAR BEARING CAP - CORK y 1540606
S T 16G8.6H.56B.56H,57B.57H.57L 1
0105-25 427104 OlL SEAL, REAR BEARING CAP « ASBESTOS 56J . . . . . . . . | 2
0105-27 522144 SEAL. REAR BEARING CAP - RUBBER (INCL. IN
1540605 KIT) e e e e e e e e e . 16G6.56G6.57G6 . . . . . . .2
0105-27 527249 SEAL, REAR BEARING CAP . RUBBER (INCL. IN
1540606 KIT) . . . . . . . . 16G8.6H.56B,56H.57B,57H.57L | 2
1 - USED WITH 224 CU.IN.ENGINE ON MODEL 18G8 U.S.A. CANADA
BEFORE ENGINE NOS. V.331, 101 VC-6, 201
NOTES 2 - USED WITH 259 CU.IN.ENGINE ON MODEL 18GS8 S0.BEND L0S ANGELES CANADA
ON AND AFTER ENGINE NOS. V-331,101 VL- 101t VC-6.201
* . |USE AS REQUIRED.

PRINTED IN USA.

2-57 PAGE NO. 24



ENGINE

CHANGE PER
ILLUST. PART DESCRIPTION MODELS
NUMBER | NUMBER |/ s cAR
0105- CRANKSHAFT, BEARINGS, CAPS, GEAR AND DAMPER-
Cont'd. (Plates 01-6,8, 10)
BEARING CAPS and BEARINGS-Cont'd.
0105-30 534993 BEARING SET, CRANKSHAFT - STANDARD - CONSISTS OF: 16G6.56G.57G . 1
31.32,37 1535405 BEARING: FRONT | 1-534988 BEARING, REAR
2-535406 BEARING, NO.,2.3
0105-30. 534994 BEARING SET., CRANKSHAFT - ,00] UNDERS!ZE - CON-
31.32.37 SISTS OF: e e e e . « « « « . |16G6,56G6.57G . . . . . . 1
1-534979 BEARING, FRONT |1-534989 BEARING, REAR
2.534984 BEARING, No0.2,3
0105-30. 534995 BEARING SET, CRANKSHAFT - .010 UNDERS!ZE - CON-
31,32, 37 SI1STS OF: e e e e e e e e e s 16G6.56G.576 . . . . .+ . . . 1
1-534980 BEARING, FRONT | 1-534990 BEARING, REAR
2-534985 BEARING, No.2.,3
0105-30. 534996 BEARING SET, CRANKSHAFT - .020 UNDERSIZE - CON-
31,32,37 S18STS OF: e e e e v e e 4 4 e+ 4 |16G6.,56G.576 . . . . . . 1
1-534981 BEARING, FRONT |1-534991 BEARING., REAR
2-534986 BEARING, NO.2.3
0105-30. 534997 BEARING SET, CRANKSHAFT - ,030 UNDERSI1ZE - CON-. .
31,32,37 S1STS OF: v e e e e e e e e e e 1666.56G.576 . . . . . . . 1
14534982 BEARING, FRONT | 1-534992 BEARING, REAR
2-534987 BEARING, NO.2,3
0105-30. 530796 BEARING SET. CRANKSHAFT - STANDARD - CONSISTS OF: 16G8,6H.568.56H.57B,57H,57L. 1
31.32,33. 1-530781 BEARING, FRONT | 1-530791 BEARING, REAR
37 3-530786 BEARING, NoO.2,
O
0105- 30, 530797 BEARING SET, CRANKSHAFT - ,001 UNDERSIZE - CON-«
31,32,33. SESTS OF: . « « + &« s+ & s s+ s+ + + « «|18G8,6H.,56B.56H.57B,57H,57L. {
37 1-530782 BEARING, FRONT | 1-530792 BEARING, REAR
3-530787 BEARING, NoO.2,
3.4
0105-30. 530798 BEARING SET., CRANKSHAFT - .010 UNDERS!ZE - CON-
31,32, 33. SESTS OF: v . & &« v & o & o o o+ o 16G8 .6H,56B,56H.57B,57H.57L. {
37 1-530783 BEARING, FRONT | 1530793 BEARING, REAR
3-530788 BEARING, NO.2,
3.4
0105-30. 530799 BEARING SET, CRANKSHAFT - ,020 UNDERS!ZE - CON-
31,32, 33. SISTS OF: L e e e e e e e e 16G8.6H. 56B.56H.57B.57H, 57L. 1
37 1-530784 BEARING, FRONT | 1-530794 BEARING, REAR
3-530789 BEARING, NO. 2,
3.4
0105-30, 530800 BEARING SET. CRANKSHAFT - .030 UNDERS!ZE - CON-
31,32,33 SISTS OF: e e e e e e e e e 16G8.6H.56B.56H,57B,57H, 57L. 1
37 1-530785 BEARING, FRONT 1-530795 BEARING, REAR
3-530790 BEARING, NO. 2,
3.4
0105-30.31. 458400 BEARING SET, CRANKSHAFT - STD. - CONSISTS OF: . . 56J e e e e e e e e 1
32,33,37 4-458412 BEARING No. 1, 1-458416 BEARING, REAR
. 2.3.4
0105-30.31. 458401 BEARING SET, CRANKSHAFT -,001 US. « CONSI1STS OF:. 56J + « v v s e e e e e . |
32,33.37 4-458413 BEARING NoO. 1, 1-458417 BEARING, REAR
2,3,4
CRANKSHAFT BEARINGS SHOULD ALWAYS BE ORDERED IN SETS.
THE SEPARATE BEARINGS WHICH COMPRISE THESE SETS MAY
STILL BE OBTAINED AT THE FACTORY BUT SHOULD BE ORDERED
ONLY WHEN A BEARING IN A SET HAS BEEN DAMAGED DURING
INSTALLATION, SEE ABOVE LISTINGS OF BEARING SETS AND
COMPONENT PARTS.

PRINTED IN USA.
2+57

PAGE NO. 25




0105 ENGINE
AR Y wonELs

—_

CAR

0105- CRANKSHAFT, BEARINGS, CAPS, GEAR AND DAMPER-

0105-30,31, 458402
32,33,37
0105-30,31 458403
32,33,37
1540605
1540606
0105-40 534527
0105-40 530311
,0105-45 519387
0105-45 536563
0105-45 533128
0105-45 440715
0105-46 515111
0105- 46 515111
0105-46 534295
0105-46 537522
0105-46 537522
0105-46 440598
0105-47 515202
0105-48 522490
0105-48 6300063
0105- 49 186703
0105-50 186704
0105-52 186702
0105-52 533278
0105-52 186702
0105-54 510113
0105-54 182083
0105-57 534530
0105-57 534470
0105-57 533890
G124549

Cont'd. (Plates 01-6,8,10)
BEARING CAPS and BEARINGS-Cont'd.

— - - e —a

——— ot - -

1 -
NOTES §

UsSED wITH 224 CU.IN,
BEFORE ENGINE NoOS.
USED Wi1TH 259 CU.IN
ON AND AFTER ENGINE Nos.

BEARING SET, CRANKSHAFT - ,002 US. - CONSISTS OF:.[56J . . . . .
4-458414 BEARING. No. 1| 1-458418 BEARING.REAR
2,3.4
BEARING SET, CRANKSHAFT - ,020 US. - CONSISTs OF:.|56J . . . .
4-458415 BEARING, No. 1| 1-458419 BEARING. REAR
2,3,4
OlL SEAL KIT, CRANKSHAFT REAR BEARING - CONSISTS
OF: . P 16G6,56G, 57G
2-534527 REAR BEARING 2-534083 REAR BEARING
SEAL CAP SEAL i
2-522144 REAR BEARING
CAP SEAL
OIL SEAL KIT, CRANKSHAFT REAR BEARING - CONSISTS
OF:. . . s e e e e e e e e e g .}16G8,6H,56B, 56H, 57B, 57H, 57L
2-530311 REAR BEARING 1-530526 REAR BEARING
’ SEAL CAP SEAL
2-527249 REAR BEARING 1-530527 REAR BEARING
CAP SEAL CAP SEAL
OlL SEAL, CRANKSHAFT REAR BEARING - RUBBER (INCL.
IN 1540605 KIT) . . « o o v o« & o « & 16G6, 56G,576
OlL SEAL, CRANKSHAFT REAR BEARING - RUBBER {INCL,
tN 1540606 KIT}) . . . . 16G8,6H,56B,56H,57B, 57H,57L
VIBRATION DAMPER
FLYWHEEL, VIBRATION DAMPER . .+ « v + + « « + . 16G6,56G.57G .
FLYWHEEL, viBRATION DAMPER - NOTE 1 e e e e s 16G8 . .
FLYWHEEL, VIBRATION DAMPER - NOTE 2 . . . . . 16G8 ., 6H, 568 56H 57B 57H 57L
FLYWHEEL, VIBRATION DAMPER {(INCLS. FAN PULLEY) 56J . . . B .
SCREW, TO CRANKSHAFT 11/16' -16X2 1/16" . 16G6.56G, 57G e e oE
SCREW, TO CRANKSHAFT {1/16" -16X2 1/16" (LEsS
POWER STEER). + « « & « o & + o « « = 16G8.,6H,56B,56H,57B,57H, 57L
SCREW, TO CRANKSHAFT 11/16" -16X2 5/8" (w!TH
POWER STEER). & + + « & « & o o o 1668 ,6H,56B,56H,57B.57H, 57L
SCREW, To CRANKSHAFT 11/16' -16X3"" (w/AIR
CONDITIONER) . « + v « v & v o o o « 16G8.6H,56B, 56H, 578, 57H, 57L
SCREW, TO CRANKSHAFT 11/16°' -16X3""
(W/SUPERCHARGER) . . R 57H,57L
SCREW, TO CRANKSHAFT 3/4"-16X| 3/8". . 56J . . . . . .
LOCK PLATE . . . + ¢« v v ¢« & « o o o « o & ALL EXCEPT 56J
WASHER, PLAIN 11/16" . . « + + « « « « « =« & ALL EXCEPT 56J .
WASHER, PLAIN 3/4" . . . + « « &« & o« o« o« & & B56J 2k o e s e e e e e
CUSHION, FRONT, VIBRATION DAMPER - RUBBER . . . .|ALL EXCEPT 56J
CUSHION, REAR, VIBRATION DAMPER - RUBBER ALL EXCEPT 56J
PLATE. VIBRATION DAMPER LOCK,(LESS POWER STEER). .|16G6,56G,576 . . . . . . .
PLATE, VIBRATION DAMPER LOCK,(WITH POWER STEER) . 16G6,56G.576 . . .
PLATE, VIBRATION DAMPER LOCK.(NOT USED AIR COND) 16G8,6H,56B, 56H, 57B, 57H 57L
PILOT., VIBRATION DAMPER | 3/16° LONG } LESS POWER| 16G6,56G.57G . . . . .
PILOT, ViIBRATION OAMPER | 13/32°° LONG STEER 16G6,56G, 576G
PULLEY, FAN DRIVE (LESS POWER STEER) 16G6,56G,57G
PULLEY, FAN DRIVE (WITH POWER STEER) 16G6, 566G, 57G
PULLEY, FAN DRIVE e e e e e e e e e s 16G8,6H, 568, 56H 57B 57H 57L
PULLEY, FAN DRIVE (PART OF DAMPER FLYWHEEL) 56J . . e e e e
KEY, WOODRUFF 3/16* X3/4 . . .| 16G6, 56C 57G e e e e
ENGINE ON MODEL 16G8 U.S.A. I CANADA
V-331¢101 VC-6,201
ENGINE ON MODEL 16G8 So.BEND Los ANGELES CANADA
V-331.101 VL-101 VC-6,201

PRINTED IN US

2-57

A

PAGE NO. 26




ENGINE 0106

ANGE
ILLUST. pPART | CH DESCRIPTION MODELS aR
NUMBER | NUMBER | /
. 0105- CRANKSHAFT, BEARINGS, CAPS, GEAR AND DAMPER
Cont'ds (Plates 01-6,8,10)
VIBRATION DAMPER -~ Cont'd.
178762 BOLT. TO DAMPER 5/16" -24X1 3/8'" (wITH POWER
STEER) + « + o & « o & « « » o« o o o« + « o+ 4 1666,566,576 . . . . . . . 6
G120368 NUT, HEX, 5/16"-24 . . . « « « « « &+ « « o« o 16G6,56G,57G . . . . . . . 6
G120214 WASHER, LOCK 5/16" . . « + « « « o o « o o o« & 16G6,56G.57G6 . . . . . . . 6
0105-60 527252 HUB, FAN DRIVE PULLEY . « « « &« « & o « o o o o « » o 1668 .6H,56B,56H,57B,57H,57L
G124549 KEY. WOODRUFF 3/16" X 3/4" . . . +« « « « + « « 4+ . 16G8,6H,56B,56H,578B,57H,57L
178762 BOLT, TO PULLEY 5/16' -24XJ 3/8°' (LESS POWER
STEER) . . e e e e e e e e e e e e e 16G8,6H,56B,56H,578B,57H. . 6
534350 BOLT., TO PULLEY 5/16" -24X2 1/8 " (WITH POWER
STEER) . . . . e e e e e e e e e e e 16Gg.6H, 56B, 56H,57B,57H. . 6
537519 BOLT, TO PULLEY 5/|6" 24X2 11/16" (w/AlR
COND!TIONER) . . e« « + « « « « « .+ . 16Gs,6H,56B,56H,57B,57H. . 6
537519 BOLT, TO PULLEY 5/|6"-24X2 11/16° (W1 TH
SUPERCHARGER) » « « + « & « &+ + o & s « « o S7H,57L. . . . 6
G120368 NUT, HEX, 5/16" =24 . . . « ¢« « « « & « o« v « & 16G8.6H, 568, 56H 57B 57H 57L 6
G120214 WASHER, LoCK 5/16" . . . . .« « « « « & « o « « . 16G8 .6H,.56B.56H,57B,57H,57L| 6
AUTOMATIC DRIVE PLATE (With AD.) (11lust. Page I6)
0105-65 527800 PLATE, CRANKSHAFT TO CONVERTER DRIVE - Ww/AD. (uUsEeD
WITH STUDEBAKER AUTOMATIC TRANS.) . . . . . . 16G,6H,56G . . . . . . . . 1
0105-65 1539081 PLATE. CRANKSHAFT TO CONVERTER DRIVE - W/AD. -FLIGHT-
O-MaTIC., . . e e e e e e 56G, 56B,56H,57G,57B,57H,57L|
0105-66 534587 SCREW, TO CRANKSHAFT 3/8"-24X27/32". e e e e e 16G6,56G, 576 . . . 6
G120382 WASHER, Lock 3/8°* . . . <+« « . .« .| 16G6,56G,57G 6
0105-66 526851 BOLT, TO CRANKSHAFT 3/8"-24X15/16" D O ¢ 16G8,6H,56B, 56H, 57B 57H 57L 6
G451010 NUT, LOCK 3/8' =24 . . & v« o« o v o « v o w v 16G8,6H,56B,56H,57B,57H,57L| 6
. 0105-68 527801 REINFORCEMENT, C/S To CONVERTER DRIVE PLATE - w/AD. .| ALL EXCEPT 56J ., . . . . . 1
POWER STEERING DRIVE PULLEY
0105-70 533891 PULLEY, POWER STEERING DRIVE . . + « & « « « + « « . 16G66.56G,57G6 . . . . 1.
0105-70 533890 PULLEY. POWER STEERING DRIVE . . . . « « « - « . . .| 16G8,6H,56B,56H, 57B 57H . 1
0105-70 455815 PULLEY, POWER STEERING DRIVE Ve e e e e e e e e e 56J. « . . v . 0w e e 1
0105-73 534294 SPACER, POWER STEERING DRIVE PULLEY (EXCEPT 57H-K7) . 16Gg8,.6H,56B,56H, 578, 57H P 1
SUPERCHARGER DRIVE PULLEY
0105-78 535843 PULLEY, SUPERCHARGER DRIVE {(fLLUST., PLATE 03-13). . .| B57H,57L, . . . . . . . . . 1
534293 SPACER. SUPERCHARGER DRIVE PULLEY . . .+ .+ + « + + « . 57H,57L. . . . . . . . . . 1
0108- FLYWHEEL AND STARTER GEAR (Plates 01-6,8,10)
0106-1 534003 FLYWHEEL w/STARTER GEAR - w/ST. & OD. (INCLS.
PILOT BRG.) . . . . . . . 16G6 . . . . . . . .. . {
0106-1 536327 FLYWHEEL w/STARTER GEAR - w/ST. & OD. - NoOTE 1,,224"' 16G8 . . . . . . . . . . . 1
0106-1 536267 FLYWHEEL w/STARTER GEAR - w/ST. & OD. - NoOTE 2..259" 16G8.6H . . . . . . . . . 1
0106-1 1539748 FLYWHEEL w/STARTER GEAR - w/ST. & OD. (INcCLS.
PILOT BRG.) . . . . . . . 56G, 576G . e 1
0106-1 1539746 FLYWHEEL w/STARTER GEAR - w/ST. & OD. e e e e e e 56B, 56H, 57B 57H 57L - 1
0106-1 440529 FLYWHEEL w/STARTER GEAR - w/OD.. . . . . . .« . .« . . 56J. 1
0106-1 440531 FLYWHEEL w/STARTER GEAR - w/AD.. . . . . . . . . . . 56J. . . . 1
‘ 0106-2 534532 SCREW, TO CRANKSHAFT 3/8° -24X1 1/8" . . . . . .| 16G6.566,576 6
G120382 WASHER, LOCK 3/8' . . .+ « + v « v « o v « « « . 16G6, 56G,.57G . . . 6
0106-2 194542 BOLT., TO CRANKSHAFT 3/8°" -24X1 13/16°" . . . . . . 16G8.6H,56B, 56H, 57B 57H 57L 6
G120369 NUT, HEX. 3/8" -24X1 13/16" . . . « « « « « « . 16G8.6H,56B,56H,57B,57H 571 6
G120382 WASHER, Lock 3/8" . . s e e e e 16G8,6H, 56B, 56H,57B,57H,.57U 6
0106-2 443171 SCREW, TO CRANKSHAFT 7/16"-20X9/16" e e e e e 56J, 6
. 1 - USED WITH 224 CU.IN. ENGINE ON MODEL 16G8 U.S.A. | CANADA
BEFORE ENGINE Nos. V-.331.101 VC-6.201
NOTES 2 - USED WITH 259 CU.IN. ENGINE ON MODEL 16G8 So.BEND Los ANGELES CANADA
ON AND AFTER ENGINE Nos. V-331.101 | VL-101 VC-6.201
PRINTED IN US A,
PAGE NO. 27 2.57




0106 ~_ENGINE

ILLUST. PART |CHANGE
NUMBER | NUMBER | /| DESCRIPTION MODELS PE
0106- FLYWHEEL AND STARTER GEAR (Plates 01-6,8,10)
Cont'd.
0106-6 525271 GEAR, STARTER RING - w/ST. & OD. . . . . . . . . . . 16G6 . . {
0106-6 525272 GEAR, STARTER RING - w/ST. & OD. . . . . . . . . . . 16G8.6H 1
0106-6 1539747 GEAR, STARTER RING - w/ST. & OD. . . . . . . . . . .|566G.,576. . . . . . . 1
0106-6 1539745 GEAR, STARTER RING - w/ST, & OD., . . . . . . . . . . 56B.56H,.57B,57H,57L. i
0106-6 440532 GEAR, STARTER RING - w/0D. . . . . . . . « + « « .« . 56J 1
.- HOUSING, UPPER, FLYWHEEL (INTEGRAL WITH CYL., BLOCK). 56J .. 1
0106-10 6480519 HOUSING, LOWER, FLYWHEEL . + . +« + « & &+ & « « « + | 56J 1
G427934 SCREW, To cYL., BLOCK 3/8' -16X1 1/4"™ . . . . . .| 56J 2
G427940 SCREW, To cYyL. BLOCK 3/8" -16X1 t/2" . . . . . .| 56J 4
6120382 WASHER, LocCck 3/8"™ . . . <« .+ + « « +« « « .+ . . | 56J 6
G141246 DOWEL, PIN 3/8°" X1 1/4" . . . . . « « « « « « . .| 56J 2
0106-12 440975 COVER., LOWER HOUSING INSPECTION HOLE . . + + . - « » |56J .+ . « « « « « « « + & N
. SCREW., TO HOUSING 1/4° -20X1/2" . . . « . + « « «|56Jd . .« o o« o v . 2

.o HOUSING. CLUTCH AND FLYWHEEL - SEE GROUP 0209

0107- CONNECTING RODS AND BEARINGS (Plates 0i-6,8,10)

0107-1 517921 CONNECTING ROD, LESS BEARING (No. 1,3,5) . . . . . . 16G6,56G.576 . . . . . . . . 3
0107-1 517922 CONNECTING ROD, LESS BEARING (No. 2,4,6) . . . . .« . 16G6.56G,576 . . . . . . . .[ 3
0107-3 533801 BOLT. ROD CAP 11/32° -24X2 1/4" . 4w v+ o« + .+ . ] 16G6G6,56G,57G ., . . . . . . .| 12
0107-4 196685 NUT. HEX. 11/32" =24 + +« + + « « « « « « « « .| 1666.,56G.57G . . . . . . . .| 12
0107-5 196710 NUT, PaL 11/32" e e e e e e 16G6,56G,576 . . . . . . . .12
0107-7 197299 SCREW, TAPERED., PISTON PIN LOCK 3/8°' -24X
I T 1725 1 - 16G6,56G,576 . . . . .+ . . . 6
G120369 NUT., HEX. 3/8° <24 .« v v « « &« & o o « & o 16G6.56G,57G . . . . . . . . 6
G138489 WASHER, SHAKEPROOF 3/8' . . . « « « « « « o+ 16G66,56G,576 . . . . . . . .| ©
0107-1 527114 CONNECTING ROD, LESs BEARING (No. 1,3,5,7) . . . . .| 16G8.6H,56B,56H.57B,57H,57L. 4
0107-1 527115 CONNECTING ROD. LEsS BEARING (No. 2,4,6,8) . . . . .| t16G8.6H,56B,56H,57B,57H,57L.| 4
0107-3 527089 BOLT. ROD CAP 3/8°' -24X2 13/32°" . . . . .« « . .« . 16G8,6H,568,56H,57B,57H,57L.| 16
0107-4 197402 NUT, HEX. 3/8' =24 . . .+ + + « o o« o o s o« & = 16G8.6H,56B,56H,57B,57H,57L.| 16
0107-5 G107828 NUT, PaL 3/8" . . v v v« v 4w v+« v o v . .| 166G8.6H,56B,56H,57B.57H,57L.| 16
0107-7 529348 SCREW, TAPERED. PISTON PIN LOCK 3/8' -24X1 27/32" | 16G8.6H,56B,56H,.57B,57H,57L. 8
G120369 NUT, HEX. 3/8" 224 . . + « « « v o« o & o o =+ 16G8.6H,56B,56H,57B,57H,57L. 8
G138489 WASHER, SHAKEPROOF 3/8" . . . .« « .+ + + « « = 16G8,6H,568.56H,578,.57H,57L.f 8
0107-1 440775 CONNECTING ROD w/BUSHING, LESS BEARING . . . . . . »| 56J . « . .+ . .+« v v o 8
0107-3 440776 BOLT, ROD CAP 3/8° -24X2 1/4°" . . .« . « « « « .« . 56J SO I 1
0107-4 427042 NUT., SELF LOCKING 3/8' =24 . . . « « « « « « «1 56J .+ o o v v o o o o« o 416
0107-10 520834 BEARING UNIT, CONNECTING ROD - STD. .« « « « + « .| 166G6,56G6,576 . . . . . . . 4 6
0107-10 522292 BEARING UNIT. CONNECTING ROD - .00t US. . . . . . .| 16G6,566.576 . . . . . . . 4 6
0107-10 536188 BEARING UNIT. CONNECTING ROD - .002 US. . . . . . .| 1666,56G,576 . . . . . . . 6
0107-10 520836 BEARING UNIT, CONNECTING ROD - .010 US. Coe e e e 16G6.56G,576 . . . . . J . | 6
0107-10 520837 BEARING UNIT, CONNECTING ROD - .020 US. e e e e e 16G6,56G,576 . . . . . . . J 6
0107-10 685060 BEARING UNIT, CONNECTING ROD - STD. e e e e e e e 16G8.6H,56B.56H,57B,57H,57L. 8
0107-10 685061 BEARING UNIT, CONNECTING ROD - .001 US. P e e e 16G8.6H,56B,56H,578,57H,57L., 8
0107-10 685062 BEARING UNIT, CONNECTING ROD - .002 US. e e e e e 16G8.6H.56B.56H.57B.57H,57L. 8
0107-10 685064 BEARING UNIT, CONNECTING ROD - .010 US. . . . . . . 1668,6H.56B.56H,578,57H,57L 8
0107-10 685065 BEARING UNIT. CONNECTING ROD - .020 US. . . . . . . 16G8.6H,56B,56H,578B,57H,57L, 8
0107-10 458406 BEARING UNIT. CONNECTING ROD - STD. . . .+ « « « -« = 56J . . h e e e e e e e 8
0107-10 458407 BEARING UNIT. CONNECTING ROD - .001 US. . . . . « . B56J o . . o o« o« o o - 8
0107-10 458408 BEARING UNIT, CONNECTING ROD - .002 US. F R 1 30 R
0107-10 458409 BEARING UNIT, CONNECTING ROD - .020 US. . . . . . . 56J . .+ .« + 4« o« e s o« .« 4 8

PRINYED IN USA,
2-57 PAGE NO. 28



ENGINE 0108
ILLUST. PART Cul—"\—NG—El DESCRIPTION MODELS ar
NUMBER | NUMBER |/
0108- PISTONS, PINS AND RINGS (pPlates 01-6,8,10)
PISTONS AND PINS

0108-1 524383 PISTON w/PIN - STD. . .| 1666.56G6.57G6. . . . 6
0108-1 534946 PISTON w/PIN - .010 OS. . . 16G6.56G.57G. . 8
0108-1 534948 PISTON w/PIN - .020 OS. 1666.56G6.57G. . . . 6
0108- 1 534949 PISTON w/PIN - .030 OS. . 16G66,566.57G. . . . . 6
0108-1 534999 PISTON W/PIN - .040 OS. . . 1666.566.576. . .. 6
0108-1 536198 PISTON w/PIN STD. . . 16G8. . e e e . . 8
0108- 536226 PISTON wW/PIN, .010 OS . 16G8. . . . 8
0108-1 536227 PISTON w/PIN. .020 OS NOTE 1 . 16G8. . 8
0108-1 536228 PISTON w/PIN .030 0OS . 16G8. 8
0108-1 536229 PISTON w/PIN., .040 0S 16G8. . 8
0108-1 536199 PISTON w/PIN. 5TD. . . . 16G 8. 6H P . 8
0108-1 536234 PISTON w/PIN, .010 OS . . .| 16G8.6H - . 8
0108-1 536235 PISTON w/PIN, .020 OS NOTE 2 . .. 16G 8, 6H . . 8
0108-1 536236 PISTON w/PIN, .030 OS . 16G8. 6H . .. 8
0108-1 536237 PISTON w/PIN, .040 OS . 16G8.6H . 8

USED WITH

ENGINE
0108-1 1539556 P{STON w/PIN - STD. . 259" . 56B.57B . 8
0108" 1 1539565 PISTON w/PIN - .010 0S. 259* . | 56B.578B 8
0108+ 1 1539566 PISTON w/PIN - ,020 OS. . « o« v s . 259" .| 56B.,57B . 8
0108-1 1539567 PISTON w/PIN - .030 OS. . . 259" . | 56B.578B 8
0108-1 1539568 PISTON w/PIN - .040 OS . . 259°" . 568.57B . . . . . . . 8
0108-1 1539044 PISTON w/PIN - sTo. . . 289 . | 56B.56H.57B.,57H.57L 8
0108-1 1539049 PISTON w/PIN - .010 OS. 289" . | 56B,56H.578 ,57H.57L . 8
0108-1 1539050 PISTON w/PIN - .020 OS. 289°'" . | 56B.56H.57B.57H,57L 8
0108-1 1539051 PISTON w/PIN - .030 O0S. 289" . 56B.56H,57B,57H,57L 8
0108-1 1539052 PISTON w/PIN - .040 0S . 289" . 56B.56H.57B,57H,57L . . 8
0108-1 6484020 PISTON w/PIN - STD. . . .| 56J . 8
0108-1 6484021 PISTON w/PIN - .010 0S. .1 56J 8
0108-1 6484022 PISTON w/PIN - .020 0S. . . . 56J . 8
0108-1 6484023 PISTON w/PIN - .030 0S. . . . 56J . . 8
0108-1 6484677 PISTON w/PIN - sTD. USED WITH LOW . .o 56J 8
0108-1 6484678 PISTON w/PIN - .010 OS. COMPRESSION CYLINDER. 56J . . 8
0108-1 6484679 PISTON w/PIN - .020 OS. HEAD « EXPORT AND 56.J e e . . 8
0108-1 6484680 PISTON w/PIN - .030 OS. CANADA . 56J - 8
0108-3 195268 PISTON PIN - STD. RN . . . .| 1666.566.57G6. . . 6
0108-3 195873 PISTON PIN - .0025 OS.. . . 1666,56G.57G. . 6
0108-3 195874 PISTON PIN - .005 OS. 16G6.56G.57G. . AN 6
0108-3 536243 PISTON PIN - sTD. .o 16Gg.6H.56B.56H.,57B,57H,57L 8
0108-3 536244 PISTON PIN - .0025 0S.. . . 1668.6H.56B.56H,578,57H, 57L 8
0108-3 536245 PISTON PIN - .005 0S. . . o . . 1668.6H.56B,56H,578,.57H,57L 8
0108-3 440405 P1STON PIN - sTD. . 56J . 8
0108-3 458513 PISTON PIN - .003 0S. . .| 564 . . 8
0108-3 458514 PISTON PIN - .00g OS. . .| 56J ' 8
0108-3-1 440995 LOCK RING . . . . e e e e . 56J 16
0108-4 440043 BUSHING, PISTON PIN (INCL. IN CONN, ROD). 56J . 8
1 - USED WITH 224 CU.IN.ENGINE ON MODEL 16G8 U.S.A. CANADA
BEFORE ENGINE NoOS. V-331.101 l VC-6.201
NOTES
2 - USED WITH 259 CU,IN.ENGINE ON MODEL 16G8 S0 .BEND Los ANGELES CANADA
ON AND AFTER ENGINE NOS. V.331,101 ‘ VL-101 VC-6.201
PRINTED IN U.SA.
PAGE NO. 29

2- 57




0108 ENGINE
ILLUST. PART |CHANGE
NUMBER | NUMBER |/ DESCRIPTION MODELS pEn

0108- PISTONS, PINS AND RINGS-Cont'd.

(Plates 01-6,8, 10)
PISTON RINGS
0108-7. 518102 ® PISTON RING SET, STD. - CONSISTS OF: . . . . . . 1666.56G.57G . . 1
8.9 6- 196596 COMP. RING. TOP | 6-520203 OIL RING AND
INNER RING
6-196575 COMP., RING, 2ND
0108-7. 518103 ® PISTON RING SET. .020 OS. - CONSISTS OF: . . . 16G6.56G.,57G. . 1
8.9 6-196614 COMP., RING. TOP | 6-520204 OI1L RING AND
6-196617 COMP., RING, 2ND INNER RING
0108-7. 518104 ® PISTON RING SET, .030 0S. - CONSISTS OF: , oo 1666.56G.57G. 1
8.9 6- 196615 COMP. RING, TOP | 6-520205 OIL RING AND
INNER RING
6- 196618 COMP. RING, 2ND.
0108-7. 522695 ® PISTON RING SET. .040 OS. - CONSISTS OF: . 16G6.56G,57G. i
8.9 6-522115 COMP. RING, TOP | 6-522448 OfL RING AND
INNER RING
6-522116 COMP. RING, 2ND.
0108-7. 527033 ® P{STON RING SET.sTp. - CONSISTS OF:. . . . . 1666.56G6.57G. . 1
8.9 6-527028 COMP. RING, TOP | 6-520203 O1L RING AND
INNER RING
6-196575 COMP., RING, 2ND.
0108-7 527035 B PISTON RING SET, .020 0S. - CONSISTS OF: . « . . . 1666.56G.57G. 1
8.9 6-527030 CoMP ., RING, TOP | 6-520204 OIL RING AND
INNER RING
6-196617 COMP. RING, 2ND.
0108-7 527036 M PISTON RING SET, .030 OS. - CONSISTS OF: . 1666.566,57G. . . 1
8.9 6-527031 CoMP., RING, TOP | 6-520205 OtL RING AND
INNER RING
6-196618 COMP., RING, 2ND.
0108-7. 527037 ® PISTON RING SET. .040 OS., - CONSISTS OF: . 16G6.56G.57G. {
8.9 6-527032 COMP. RING, TOP | 6-522448 OIL RING AND
INNER RING
6-522116 COMP. RING, 2ND.
1539636 # PISTON RING SET. STANDARD - CONSISTS OF: . . .+ . 16G6.56G.57G. 1
6-527028 COMP. RING, TOP | B-=--- OIL RING ASSY,
6- 196575 COMP. RING 2ND.
1539637 # PISTON RING SET, .020 0S. - CONSISTS OF: . .. 16G6.56G.57G. . 1
6-527030 COMP. RING, TOP | Go=-==- oL RING ASSY.
6-196617 COMP. RING, 2ND.
1539638 # PISTON RING SET, .030 OS. - CONSI1STS OF: , . .+ .]1666.56G6,57G. . 1
6-527031 COMP. RING TOP Gao-o-- oL RING ASSY.
6-196618 COMP, RING, 2ND.
0108-7. 536252 @ PISTON RING SET. STANDARD - CONSISTS OF: . . - 1668.6H,56B.56H,.57B.57H,57L 1
8.9 16-537227 CoMP. RING 8-536803 0L RlNG AND
INNER RING
0108-7. 536253 @® PISTON RING SET. .020 OS. - CONSISTS OF: . . .. 16G8.6H.568,56H.57B.57H. 57L 1
8.9 16-537228 COMP, RING |s 536804 O!L RING AND
INNER RING
0108-7. 536254 ® PISTON RING SET, .030 0S. - CONSISTS OF: .. 16G8.6H.56B.56H.578B,57H,57L 1
8.9 16-537229 COMP, RING ,s 536805 OIL RING AND
INNER RING
® _ TYPE W!TH STANDARD TOP RING
NOTES B . Type WITH CHROME PLATED TOP RING
# - TYPE 98 WITH CHROME PLATED TOP RING

PRINTED IN USA,

2-57

PAGE NO. 30




0iog

PART
NUMBER

ILLUST.
NUMBER

DESCRIPTION

CHANGE
V|

MODELS

PER
CAR

0108- PISTCNS,

PINS AND RINGS-Cont'd.
(Plates 01-6,8,10)
PISTON RINGS-Cont'd.

0108-7. 536255 @ PISTON RING SET. .040 0S. - CONSISTS OF: e e 16G8,6H, 56B, 56H,57B,57H,57L | 1
8,9 16-537230 CoMP. RING 1-536806 O1L RING AND
INNER RING
0108-7, 536812 M PISTON RING SET. STANOARO - CONSISTS OF: . . . . . .| 16G8,6H,56B,56H,57B,57H,57L | |
8.9 8-536808 COMP. RING,TOP 8-536803 OIL RING AND
INNER RING
8-537227 COMP., RING, 2ND,
0108-7, 536813 ™ PISTON RING SET. .020 0S. - CONSISTS OF: . . . . . . 16G8,6H,56B,56H,57B,57H,57L | 1
8,9 8-536809 CoMP. RING, TOP 8-536804 OlIL RING ANO
8-537228 Cowmp. RING,ZND.l INNER RING
0108-7, 536814 M PISTON RING SET. .030 0S. - CONSISTS OF: e e 16G8,6H,56B, 56H,57B,57H,57L | 1
8.9 8-536810 COMP., RING,TOP 8-536805 OIL RING AND
INNER RING
8-537229 CoMP. RING,2ND,
0108-7 536815 M PISTON RING SET. .040 0S. - CONS!STS OF: e e 16G8,6H, 56B,56H,57B,57H,57L | 1
8,9 8-536811 COMP. RING,TOP 8-536806 OtL RING AND
’ INNER RING
8-537230 CoMP. RING,2ND.
1539645 # PISTON RING SET, STANDARO - CONSISTS OF: .+ . . 16G8.6H.56B,56H,57B,57H,57L | 1
8-536808 COMP. RING, TOP I 8-vcae- O1L RING ASSY.
8-537227 COMP, RING,2ND.
1539646 # PISTON RING SET. .020 0S. - CONSISTS OF: . . . . . 16G8,6H,56B,56H,57B,57H,57L | 1
8-536809 CoMP. RING, TOP 8ene-- OfL RING ASSY.
8-537228 COMP, RING,2ND,
1539647 # PISTON RING SET, .030 0S. - CONSISTS OF: .+ .« . . 1668,6H,56B,56H,57B,57H,57L | 1
8-536810 COMP. RING,TOP 8eman- O1L RING ASSY.
8-537229 CoMP, RING,2ND.
0108-10 474170 PISTON RING SET. STANOARD - CONSISTS OF: . . . . . .| 56J 1
8-440028 COMP. RING,TOP [ OIL RING ASSY,
8-440024 COMP, RING,2ND.
0108-10 474171 PISTON RING SET. .020 OS. - CONSISTS OF: < - T 1
8-440029 COMP. RING.TOP I Bewnn- OIL RING ASSY.
8-440025 ComMP, RING,2ND.
0108-10 474172 PISTON RING SET. .030 0OS. - CONSISTS OF: .« . . .| 56J {
8-458381 COMP. RING, TOP [ OIL RING ASSY.
8-458383 CoMP. RING,2ND,
P1STON RINGS SHOULD ALWAYS BE ORDERED IN SETS. THE
SEPARATE RINGS WHICH COMPRISE THESE SETS MAY STILL
BE OBTAINED AT THE FACTORY BUT SHOULD BE ORDERED
ONLY WHEN A RING IN A SET HAS BEEN DAMAGED OR
BROKEN DURING INSTALLATION. SEE ABOVE LIST-
ING OF RING SETS AND COMPONENT PARTS,
® - TYPE WITH STANDARD TOP RING
NOTES M - TYPE WITH CHROME PLATED TOP RING
# - TYPE 98 WITH CHROME PLATED TOP RING

PAGE NO. 31

PRINTED IN USA.

2-57



0109
CHANGE
ST | NUMBER \/l——, DESCRIPTION MODELS par
0109- INLET AND EXHAUST MANIFOLDS AND HEAT
CONTROL (Plates 01~5,7,9,11,12)
MANIFOLDS
0109-1 532734 MANTFOLD w/BUSHING, INLET AND EXHAUST 16G6,56G,57G 1
G103883 PLUG, PIPE 1/8" e e 16G6,56G, 576G 1
0108-9 520458 PLUG., HEATER VALVE SHAFT HOLE e e e e 16G6,56G,57G 1
G103877 PLUG, PIPE 1/8' (USED WITH ELECTRIC WIPER) . . 16G6,56G, 576G 1
526447 STUD, END TO CYL. BLOCK 3/8' -16-24X1 11/16" . 16G6,56G, 576 2
37X212 STUD., CENTER, TO CYL. BLOCK 3/8° -16.24X2 1/16". |16G6,56G,576G 4
37X211 STUD., EXHAUST PIPE FLANGE 3/8° -16.24X1 3/8" . 1666,56G,57G . . 2
G114547 NUT, HEx 3/8°" -24 , , . 16G6,56G,576 . ., . . 8
41X243 WASHER, PLAIN 13/32" . e e e e e 16G6,56G,576 . . . . 2
0109-11 535617P CLAMP, TO CYL BLOCK + v v & + « =« 4 « o« o« 16G6, 56G,576G 4
0109-2 534854 MANITFOLD w/PLUGS, INLET (2 BARREL CARB) . 16G8,568,56H,57B, 57H 1
0109-2 1542825 MANIFOLD w/PLUGS, INLET (2 BARREL CARB) {(WITH
SUPERCHARGER) e e v e+« w o )BPTH,BTL . . . . Lo 1
0109-2 536303 MANIFOLD w/PLUG, INLET (4BARREL CARB) , ., ., . .+ . . 16G8,6H, 568, 56H,578B,57H 1
G444734 PLUG, PIPE 1/4" e e e e e 16G8,6H,56B,56H,57B,57H,57L 1
534856 PLUG, cup (ForR 534854 aAND 1542825) 16G8,6H,56B,56H,578,57H,57L 2
G186285 SCREW, To cYL. HEAD THRU CLAMP
3/8°" -16X4'"- NoTE 3 e e e e e e e 16G8. . . « + « « < . e . 4
G179845 SCREW, TO CYL. HEAD THRU CLAMP Do
3/8* -16X1 3/4" } NOTE 4 16G8.6H,56B,56H,578.57H,57L 4
G180124 SCREW, To CcYL. HEAD 3/8' -16X1 1/4" N 16G8,6H,56B, 56H,57B, 57H, 57L 4
41X243 WASHER, PLAIN 13/32" e e e e e e e 16G8,6H,56B,56H,57B,57H,57L 4
0109-11 529349 CLAMP, To CcYL. HEAD - NoTE 3 . 16G8. . . v « o+ v v 4 e o 4
0109- 11 535617P CLAMP, TO cYL. HEAD - NoTE 4 . . . 16G8,6H,56B,56H, 578, 57H, 57L 4
01098-4 536194 MAN|[FOLD, RIGHT, EXHAUST. 16G8,6H,56B,56H, 578, 57H,57L 1
0109-5 536195 MANIFOLD, LEFT., EXHAUST Y- AR 16G8,6H,56B,56H,57B,57H,57L 1
536214 SCREW, TOo CYL. HEAD 3/8'" -16X1 5/8" 16G8,6H,56B,56H,57B,57H,.57L |12
41X243 WASHER, PLAI!N 13/32" 16G8,6H,56B,56H,578,57H,57L 12
----- WASHER, SHAKEPROOF 3/8" . 16G8,6H,56B,56H,57B,57H,57L |12
37X212 STUD, RIGHT, EXHAUST PIPE FLANGE
3/8* -16-24X2 1/16"" 16G8,6H,56B,56H,57B,57H, 57L 2
37X162 STUD, LEFT, EXHAUST PIPE FLANGE
3/8'" -16-24X1 (/2" . 16G8.6H,56B, 56H,57B.57H, 57L 2
G114547 NUT, HEx. 3/8'" -24 16G8,6H,56B,56H,57B,57H, 57L 4
41X243 WASHER, PLAIN 13/32" 16G8,6H,56B,56H,57B,57H,57L 4
0109-2 440893 MANI|FOLD, INLET e e e e e e e e e e 56J 1
G180124 SCREW, To cYL. HEAD 3/8°' -16X1 1/4° ., . ., . 56J 4
360433 WASHER, PLAIN 3/8" e e e e 56J . . . 4
6480056 STUD, To cYL. HEAD 3/8'" -16-24X2" 56J . . . 4
433310 NUT, HeEx 3/8' -24 Coe . 56J . . v v e e a e e 4
427130 WASHER, PLAIN 13/32° |.D. 56J . . v v e e e e e e e 4
0109-4 446741 MANIFOLD, RIGHT, EXHAUST . . 56J . . . 1
0109-5 446740 MANIFOLD, LEFT, EXHAUST C e e e e e e e e e 56J 1
440905 SCREW, To cYL. HEAD 3/8'" -16X1 3/4°" . . . . 56J 12
476024 LOCK PLATE, CENTER Ce e e e e e 56J 2
476025 LOCK PLATE, END (EXCEPT GENERATOR END) 56J . . . . . 3
476026 LOCK PLATE, END (GENERATOR END) 56J . . . . . 1
0109-7 1539404 EXTENSION, LEFT, EXHAUST MANIFOLD .. 56J . . . . . 1
G122138 SCREW, To MANIFOLD 3/8° -16Xt 1/8" . 56J . . . . . 2
0109-8 440575 GASKET, LEFT EXHAUST MANIFOLD EXTENSION 56J . . . . v . 1
537967 GASKET SET, MANIFOLD - CONS!ISTS OF THE FOLLOWING N
GASKETS: .. v v v & « & « + & 16G6 ., 566G, 576G 1
1-196693 MANIFOLD 1-532733 CARBURETER
1-680291 ExH. PIPE FLANGE
3 - USED WITH CLAMP 4 3/4' LONG ON MODEL 16G8 So.BEND CANADA
NOTES { BEFORE CAR SERIAL 8.383,854 8,958,243
4 - USED WITH CLAMP 1 7/16" LONG ON MODEL 16G8 ON AND AFTER CAR SERIALS IN NoTE 3

PRINTED IN U S A,
2-57

PAGE NO. 32




ENGINE

0109

CHANGE
ILLUST. PART RIPTION MODEL. PER
NUMBER | NUMBER |/ DESCRI ODELS i
0109~ INLET AND EXHAUST MANIFOLDS AND HEAT
CONTROL- Cont'd. (Plates 01-5,7,9,11,12)
MAN| FOLDS-Cont'd.
536304 GASKET SET, MANIFOLD - CONSISTS OF THE FOLLOWING
GASKETS:® e e e e 16G6,6H,568B,56H,578,57H,57L 1
2-530266 INLET MANIFOLD 2-536183 EXH.PIPE
4- 536003 EXH;MANIFOLD-END FLANGE
2-536004 EXH.MANIFOLD-CENTER | 1-536183 HEATER VALVE
458673 GASKET SET., INLET MANIFOLD - CONSISTS OF THE
FOLLOWING GASKETS: 56J 1
2-6480211 INLET MANIFOLD | 1-440613 CARBURETER
458672 GASKET SET. EXHAUST MANIFOLD - CONSISTS OF THE
FOLLOWING GASKETS: 56J 1
4-446742 EXH. MANIFOLD-END 2-440866 ExH. PIPE
FLANGE
2-446743 EXH. MANIFOLD-CENTER| 1-440575 HEATER VALVE
INCL. IN SET
0109-18 196693 GASKET, MAN!FOLD TO CYL. BLOCK 537967 16G6,56G,57G6 . . 1
0109-19 530266 GASKET., INLET MANIFOLD TO CYL. HEAD. 536265-536304| 16G8.6H,56B, 56H, 57B 57H 57L 2
0109-21-1 536003 GASKET, END, EXH. MANIFOLD TO
CYL. HEAD. e e 536265-536304| 16G8,6H,56B,56H,57B,57H,57L 4
0109-21-2 536004 GASKET, CENTER, EXH. MANIFOLD TO
CYL. HEAD. o e 536265-536304| 16G8.6H,56B,56H,578,57H,57L 2
0109-19 6480211 GASKET, INLET MANIFOLD To CYL. HEAD. 458670-458673| 56J . . . . . . . . 2
0109-21-1 446742 GASKET, END,EXH. MANIFOLD TO
CYL. HEAD. e e ., 458670-458672|56J . . . . . . . 4
0109-21-2 446743 GASKET, CENTER, EXH. MANIFOLD TO
CYL. HEAD. 458670-458672| 56J 2
440885 SHIM, INLET MANIFOLD GASKET (USED WITH LOW COM-
PRESSION CYLINDER HEAD-EXPoORT AND CANADA) 56J 2
0109-22 680291 GASKET, EXHAUST PIPE FLANGE .| 16G6,56G,57G6 ., . {
0109-22 536183 GASKET, EXHAUST PIPE FLANGE 16G8,6H,56B,56H, 57B 57H 57L 2
0109-22 440866 GASKET, EXHAUST PIPE FLANGE . 56J 2
MANI FOLD HEATER
0109-27 536171 VALVE ASSY, COMPLETE. HEATER 16G8 ,6H, 56B, 56H,57B,57H, 57L 1
0109-27 440853 VALVE ASSY, COMPLETE. HEATER 56J 1
0109-27 196655 VALVE AND SHAFT, HEATER 16G6,56G, 576G 1
0109-30 196658 SPACER, HEATER VALVE 1666,56G,576 . . . . . . . 1
INCL. IN SET
0109-31 536183 GASKET., HEATER VALVE HOUSING 536265-536304| 16G8,6H,56B,56H,57B,57H, 57L i
0109-31 440575 GASKET, HEATER VALVE HOUSING 458672 56J . . 1
0109-32 515832 COVER w/BUSHING, HEATER VALVE (INCLS. STOP PIN) 16G6, 566G, 576 1
6179816 SCREW, To MANIFOLD 5/16° -18X3/4" 16G6,56G,576G 2
G120214 WASHER, Lock 5/16" 16G6,56G,576 2
0109-33 196414 GASKET, HEATER VALVE COVER 16G6.,56G,57G
0109-37 515821 BUSHING, HEATER VALVE SHAFT 16G6,56G, 57G 2
0109-43 196662 BALANCE, HEATER VALVE . . . . . . . . . 16G6.56G, 576G 1
0109-43 533122 BALANCE, HEATER VALVE . . .+ . v v + v & o o . 16G8.6H, 568, 56H 57B 57H 57L 1
0109-43 440750 BALANCE, HEATER VALVE N . . . 56J . . 1
0109-44 199006 SET SCREW, 1/4" -20X9/16“ e e . . . 16G6 ., 566 57G . 1
G139324 SET SCREW. 1/4' -20X5/16" : 16G8,6H,56B,56H, 57B 57H 57L 1
440778 PIN, GROOVE 3/32" x1/2" 56J 1

.NOTE {* - USE AS REQUIRED.

PAGE

PRINTED IN USA.

NO. 33 2.57



ENGINE

CHANGE
ILLUST. PART PER
NUMBER | NUMBER |/ DESCRIPTION MODELS pax
0109- INLET AND EXHAUST MANIFOLDS AND HEAT
CONTROL- Cont’'d. (Plates 01-5,7,9,11,12)
MANIFOLD HEATER - Cont'd,
0109- 46 196661 THERMOSTAT, HEATER VALVE . . C e e e e e e e 16G6,56G,57G . 1
0109-46 530009 THERMOSTAT, HEATER VALVE + « « & v o « « o « « o 16G8,6H,56B,56H, 57B 57H 57L 1
0109-46 440753 THERMOSTAT, HEATER VALVE . &+ . + « v « v « o o 56J . . . N
0109-47 525801 PIN, sToP 5/16" X7/8°" (PRESSED IN COVER) 16G6,56G, 57G . 1
----- PIN, sToP 5/32" X1 1/4" . . . . . . . « « « . 16G8,6H, 56B, 56H, 57B 57H 57L 1
0(16- OIL PAN, GASKETS, FILLER AND LEVEL GAGE
(Plates 01-5,7,9)
OIL PAN and GASKETS
0o115-1 533957 0OlL PAN w/PLUG . e e e e e e e 16G6,56G,57G . !
0115-1 527145 OlL PAN w/PLUG - W.F.D.Y . . . . . . . 16G8,6H . . . . . . . . . 1
0115-1 531849 OIL PAN w/PLUG - C-K . . . . . . . + + . . . . « . |16Gs,6H . 1
0115-1 1539382 OIL PAN w/PLUG ., . . . . . . . . . + +« . v+« +« . . |>6B,56H,57B, 57H 57L 1
0115-1 6480602 OIL PAN w/PLUG . . . . . . « . . .+ « v v v « v, 56J . . . . e e {
0115-2 510080 PLUG, DRAIN 3/4°' -16 . . . . ., . ALL EXCEPT 56J |
0115-3 G113897 GASKET, PLUG .. . . . . ALL EXCEPT 56J . {
0115-2 426205 PLUG, DRAIN 5/8" -18., . . 56J . . . . . . . .. 1
6480955 GASKET. PLUG . . +. + v v « v « « & o & « « . |56J . . 1
530312 SCREW aNp WASHER, To cYL, BLOCK 5/16° - 18X5/8° | 16G6, 566 57G e e 18
530312 SCREW aND WASHER., To cYL. BLoCk 5/16" - 18X5/8' | 16G8,6H,56B.56H . . . 20
G217232 SCREW aNpD WASHER, To cYL. BLOCK 5/16* -18X9/16° | 56J 16
G443609 SCREW AND WASHER. To cYL. BLOCK 5/16° - 18X7/8* |56J . . . . . . . . . .« . . 4
471074 STUD. To cYL. BLoCK 5/16' -24X1 7/16" . . . . . |56J . . . . . .« . . « + « . 2
471074 STUD, To cYL. BLOCK 5/16' -24X1 7/16"" -w/AD-K7, | 57H 2
471074 STUD, To CYL. BLOCK 5/16° -24X1 7/16" -w/AD 57L Cco e e 2
G120393 WASHER, PLAIN 11/32" , 56J, 57H 57L e e 2
G120214 WASHER, tLock 5/16°* . . 56J,57H,57L 2
0115-6 535996 BLOCK, o1L PAN FILLER 16G6,56G,576 . . . . . . . 1
0115-6 527123 BLOCK, OIL PAN FILLER 16G8,6H,56B,56H,57B,57H, 57L 1
0115-9.10 535997 GASKET SET., of1L PAN CONSISTS OF | EA.RIGHT, LEFT, 16G6,56G, 576G . 1
0115-9,10 536559 GASKET SET, ofL PaN FRONT AND REAR GASKETS 16G8,6H,56B,56H, 57B 57H 57L |
0115-9,9-1 458671 GASKET SET, o1L PaAN OR SEALS 56J . . . . AN 1
0115-9-1 476004 GASKET, FRONT, oOlL PAN {INCL. IN 458671 seT}) . . . |56J 1
INCL. IN SET
0115-10 536614 GASKET, REAR, O!L PAN 535997 16G6,566G,57G6 . . 1
0115-10 536556 GASKET, REAR, OIL PAN 536559 16G8,6H,56B, 56H, 57B 57H 57L 1
0115-18 531000 CAP, OolL PAN FILLER (LESS AIR CONDITIONER) . . . . |ALL EXCEPT 56J . .. 1
0115-18 537527 CAP, o1L PAN FILLER (W/AIR CONDITIONER), 16G8,6H,56B,56H, 578 57H 1
0115-18 194461 CAP, oIL PAN FILLER 56J . . . . . .. - {
0115-20 525922 TUBE, oIL PAN FILLER 16G6.56G,57G. . . 1
0115-20 1539054 TUBE, OIL PAN FILLER =« « + « o & + & o & « « 16G8,6H,56B,56H, 57B 57H i
0115-20 1542397 TUBE, o!1L PAN FILLER (W/SUPERCHARGER) (ILLUST,
PLATE 03-13) 57H.57L . e e e e e 1
0115-20 476062 TUBE, OolIL PAN FILLER 56J . . v v e e e e e e 1
G103877 PLUG, PIPE 1/8" . Ve e e e e e e 16G6.56G. . . . 1
G180079 SCREW, To CcYL. BLOCK 5/16" «18X1"' (LESS
AIR COND.) 16G8,6H,56B,56H,57B,57H,57L 2
G120214 WASHER, Lock 5/16" 16G8,6H,56B,56H,578B,57H, 57L 2
0115-21 535697 GASKET, O1L PAN FILLER TUBE. . « « « v + « & o « 16G8,6H,56B,56H,57B,57H,57L 1

PRINTED iN USA,

2-57

PAGE NO. 34




ENGINE 01186
NGE
ILLusT. | PART |CHANG DESCRIPTION MODELS or
NUMBER | NUMBER |/
0115- OIL PAN, GASKETS, FILLER AND LEVEL GAGE
Cont'd. (Plates 01-5,7,9)
C S —— =N m— )y
0115-23A 0115-25
giiijiczégb%\éghxgac;; — :;2:;:;;:;:;;; ﬁé;é;éé;é?aiéfﬁﬂ
0115-23B 0115-25-1 0115-25-2
C-2935
OIL LEVEL GAGE and TUBE

0115-23 534727 GAGE, OlL LEVEL . . . . . . . . 16G6,56G,57G. . . . . . . 1
0115-23B 533209 GAGE, olL LEVEL - W-F.D.Y 16G8, 6H 1
0115-23A 533185 GAGE, ofL LEVEL - C-K . . . . . . . . . . . 166G8,6H . . . . . . . . 1
0115-23 1539890 GAGE, OIL LEVEL . + + « « « & « o o o v & o o« « W 56B,56H,57B,57H,57L 1
0115-23 440725 GAGE, olL LEVEL . . . . . . 56J . . . . . . e . 1
0115-25 525895 TUBE, OIL LEVEL GAGE. + . 4 & « + + o s « o 16G6.56G,57G. . 1
0115-25-1 533221 TUBE, UPPER, OIL LEVEL GAGE } . 16G8.6H . . . . . . . . . . 1
0115-25-2 533220 TUBE. Lower. ofL LEVEL Gage f W-F-D-Y | . 1668.6H . . . . . . . . .. |1
0115-28 530994 TUBE. O0tL LEVEL GAGE - C.K. e e e e e e e e e 16G8.6H . . . . . . . . . . 1
0115-25-1 1539871 TUBE., UPPER, OIL LEVEL GAGE (INCLS. BRACKET). . . . 56B,56H,57B,57H,57L . . . 1
0115-25-2 533220 TUBE, LOWER, O!L LEVEL GAGE . . « +« +v + & o o + o 56B,56H,.57B,57H,57L 1
0115-25 440801 TUBE, OlL LEVEL GAGE « 4« + & & & s o o & o « 56J . . . . . . 1
0115-26 525898 RETAINER . . . . . . . . . . . 16G6,56G.57G 1
0115-28 525897 WASHER, OIL LEVEL GAGE TUBE - FELT . . . 16G6,56G,576 . . . . . . . 1

6137281 WASHER, O1L LEVEL GAGE TUBE - COPPER. 16G8,6H,56B,56H,57B, 57H,57L 1

SEE GROUP 0102

Ol16- OIL PUMP, STRAINER AND PRESSURE GAGE PIPES
(Plates 01-5,7,9, |3)

ENGINE BREATHER TUuBE -

0OlL PUMP

0116-1 521999 OIL PUMP KIT « CONSISTS OF: « v « « & o« o« & o « &
4-G179829 FAST, SCREW

1666,56G.57G6. . . . .

1ea--- Booy
1.522072 CoVER 4-G103320 LOCK WASHER
1-521371 COVER GASKET 1-519084 DRIVE SHAFT &
1-518913 DRIVER GEAR GEAR
1-G124543 KeY 1--194592 THRUST WASHER
1-195406 IDLER SHAFT 1-518914 IDLER GEAR
PRINTED IN USA.
PAGE NO. 35

2-57




ILLUST. PART |CHANGE
NUMBER | NUMBER | / DESCRIPTION MODELS s
0118- OIL PUMP, STRAINER AND PRESSURE GAGE PIPES-
Cont'a. (Plates 01-5,7,9, 13)
OIL PUMP-Cont'd.
0116-1 535760 OIL PUMP COMPLETE 16G8.6H . , . 1
0116-1 1539412 OIL PUMP COMPLETE ., . . . . . . . . . . 56B,56H,57B, 57H 57L 1
0116-1 6480508 OlL PUMP COMPLETE (INCLS. OfL STRAINER) . 56J .. 1
37X167 STUD, TO REAR BEARING CAP 5/16" -18.24X1 3/8°'". 16G8,6H, 56B 56H 57B 57H 57L 2
G120368 NUT, HEX. 5/16*' -24 16G8,6H,56B,56H,57B,57H, 571 2
G1202t4 WASHER, Lock 5/16°'". . e e e 16G8,6H,56B,56H,57B,57H, 57L 2
G100134 SCREW, TO REAR BEARING CAP 3/8" 16X1°* 56J P 2
G120382 WASHER, Lock 3/8' . . e e . 56J . . . . 0 0 0 . e e 2
440073 PIN, DOWEL, TO BEARING CAP 27/32"X 1 3/16°. 56J . . . . 0 0oL . 1
0116-3 .- BODY, otL PUMP (NOT SOLD SEPARATELY). . ALL EXCEPT 56J. 1
6103877 PLUG, PIPE 1/4* . . . . . . . . . . .. 16G6, 566G, 57G.
G179829 SCREW, TO cYL. BLOCK 5/16° -18X2 3/4°" 16G6.56G,57G. 4
G120214 WASHER, Lock 5/16° 16G6,56G,57G. 4
0116-3 440679 BODY, oiL PUMP (INCLS. IDLER SHAFT) 56J 1
0116-5 195304 GASKET, oIL PUMP BODY . v e e e e 16G6,56G,.57G. . 1
0116-5 527224 GASKET, O0fL PUMP BODY .°. . . . . . . . 16G8.6H,56B, 56H, 57B 57H 57L 1
0116-5 440988 GASKET, oIL PUMP BODY . . 56J 1
0116-8 522072 COVER, o!L PUMP BODY . 16G6.56G, 57G. 1
0116-8 531853 COVER, o!L PuUMP BODY . . . . 16G8, 6H . 1
0116-8 1539479 COVER. o'L PUMP BODY e e e e e e e e e 56B,56H,57B, 57H 57L 1
0116-8 6480507 COVER. o!L PUMP BODY I 56J . . 1
G179793 SCREW, T0 80DY 1/4"-20X5/8". P W & 16G8,6H, SGB 56H 57B 57H 57L 6
G120380 WASHER, Lock 1/4" . . . . . . . . . .. 16G8,6H,56B,56H,57B,57H,57L 6
G100109 SCREW, To BODY 1/4" -20X3/4" , 56J 6
.o WASHER. LoCK 1/4"" . 56J 6
0116-9 521371 GASKET, olL PUMP BODY COVER 16G6,56G,57G. . 1
0116-12 519084 SHAFT, o01L PUMP DRIVE (lNCL. DRIVE GEAR). 16G6,56G,57G. 1
0116-12 527155 SHAFT, olL PUMP DRIVE (INCLS., DRIVEN GEAR). 16G8, 6H . 1
0116-12 1539410 SHAFT, o01!L PuMP DRIVE (INCL. DRIVEN GEAR) 56B,56H,578, 57H 57L 1
0116-12-1 440354 SHAFT, UPPER, PUMP DRIVE. 56J 1
0116-12-2 440600 SHAFT, LOWER, PUMP DRIVE. e e e e e 56J . . . o . 00w e 1
0116-12-3 440143 PIN, UPPER TO LOWER SHAFT 1/8' X 15/32"" 56J . . . . 0 o 00w 0 e f
0116-13 440353 SLEEVE, OfL PUMP DRIVE SHAFT 56J 1
0116-13-1 G110741 PIN, TO0 sSHAFT 1/8" x11/16" . 56J 1
0116-14 195406 SHAFT, o!L PUMP IDLER GEAR 16G6,56G,57G6. . . . 1
0116-14 527158 SHAFT, oOfL PUMP IDLER GEAR 16G8,6H,56B,56H,578, 57H 57L 1
0116-14 440601 SHAFT, o!L PUMP IDLER GEAR 56J 1
0116-16 199133 GEAR, OIL PUMP AND D!STRIBUTOR DRIVE. e 16G6,56G,57G. 1
0601-44 - GEAR, 0lL PUMP AND D!STRIBUTOR DRIVE (SEE GROUP
0601) . . . e e e e ALL EXCEPT 16G6,56G,57G.., ., 1
0116-17 156090 PIN, TO SHAFT 3/16"X27/32" N 16G6.56G,57G6. . . . . . . 1
0116-19 518913 GEAR, 0ofL PUMP DRIVEN e e e e e 16G6,56G,57G. 1
0116-19 527159 GEAR, ot!L PUMP DR!VEN (PRESSED ON SHAFT). 16G8,6H 1
0116-19 1539381 GEAR, 01L PUMP DRIVEN (PRESSED ON SHAFT). 56B,56H, 578, 57H 57L 1
0o116-19 440642 GEAR, oIL PUMP DRIVEN . . 56J . . Cco 1
G124543 KEY, WOODRUFF 1/8™ XI/2". . 16G6, 56G 37G e e e 1
G103905 KEY, wOODRUFF 1/8" X11/16" . 56J 1
0116-20 518914 GEAR., olIL PUMP IDLER 16G6,56G, 576G, 1
0116-20 527290 GEAR., 0oIL PUMP IiDLER 16G8,.6H . . 1
0116-20 1539381 GEAR. olL PUMP IDLER 56B, 56H,578B, 57H 57L 1
0116-20 440681 GEAR, 0iL PUMP IDLER 56J . . . ,
0116-22 194592 THRUST WASHER, o0IL PUMP DRIVE SHAFT 1666 .56G,57G6, . . . . . 1

PRINTED IN USA.

2-57

PAGE NO..36




CHANGE .
ILLUST. PART CRIPTION MODELS by
NUMBER | NUMBER |/ DES caR
0l116- OIL PUMP, STRAINER AND PRESSURE GAGE PIPES-
Cont'd. (Plates 01-6,7,9,13)
0L PUMP-Cont'd.
0116-27 533750 PIPE, otL PuUMP sucTioN - NoTe 5 . . . . . . 16G6.,56G,57G . . . 1
011627 .. PIPE, otL PUMP SUCTION - NOTE 6 (WELDED TO
STRAINER) Coe e 576 . . . !
0116-27 1539597 PIPE, otL PuMP SUCTION - NOTE 5 . . . . . . 56B,56H, 578 57H 1
0116-27 c--- PIPE. otL PUMP SUCTION - NOTE 6 (WELDED TO
STRAINER) P 578,57H 1
0116-27 440728 PIPE, oiL PUMP SUCTION, Ce e e 56J . . . 1
0116-26 G179816 SCREW., TO CYL. BLOCK 5/16"-18X3/4" . 16G6, 566G, 57G 1
G120214 WASHER, Lock 5/16" 16G6,56G, 576G 1
0116-28 534123 GASKET, OfL PUMP SUCTION PIPE . 16G6,56G, 576G 1
OIL STRAINER
0116-30 187333 STRAINER. oiL - NoTE 5 . . . « . « « « « . . 16G6, 56G, 576 1
0116-30 1541778 STRAINER, otL - NOTE 6 (INCLS.SUCT!ON PIPE) 576 . . . . . 1
0116-30 535784 STRAINER, o1L T 16G8.6H., . . . 1
0116-30 440722 STRAINER, otL - NOTE 5 . . . . . « + « « « . 568, 56H,56J, 57B 57H 1
0116-30 1541796 STRAINER, otiL - NOTE 6 (INCLS. SUCTION PIPE). 57B,57H,s7L. . 1
.ne- COTTER 1/8' X1 1/4" - NoTE 5 16G,6H,56G,576G 1
OIL PRESSURE SIGNAL SWITCH
0116-31 1539898 SWITCH, olL PRESSURE SIGNAL - W-F-D-Y-P (tLLUST.
PLATE 06-4) 56G, 56B,56H,57G,57B,57H,57L {
OIL PRESSURE GAGE PIPES
0116-33 532630 PIPE w/NUTS, UPPER, O!L PRESSURE GAGE . 16G6 . . 1
0116-33 532630 PIPE w/NUTS, UPPER, O!L PRESSURE GAGE - C-K 56G,57G. . . e e e e 1
182099 NUT, PiPe (GAGE END) 1/8" . 16G6.,56G,57G . . . . . . . 1
cee- NUT, PIPE (COUPLING END) 1/8°" 16G6,56G,57G 1
172651 CLIP, To pasH - LHC. . . . . . L. 16G6 1
536795 CLIP, To pasH - LHC, 56G.,57G. 1
0116-35 520400 PIPE w/NUTS, LOWER, OIL PRESSURE GAGE . . . 16G6 1
0116-35 520400 PIPE w/NUTS, LOWER, OIL PRESSURE GAGE - C-K $6G.57G. . . . . . . . . 1
B NUT. PIPE (COUPLING END) 1/8" 1666 ,56G,576 . . . . . . 1
G137396 NUT, PlPE (CYLINDER END) 1/8" . 16G6,56G, 576G 1
643335 CLIP, To CYLINDER 16G6,56G,57G 1
0116-33 532630 PIPE w/NUTS, O1L PRESSURE GAGE -~ EXCEPT K7, 16G8,6H, 1
0116-33 527005 PIPE w/NUTS, ofL PRESSURE GAGE - K7 . 6H . . . 1
0116-33 532630 PIPE w/NUTS, o!L PRESSURE GAGE + C-K, 56B,56H, 56J 578 57H . N
182099 NUT, PIPE (GAGE END) 1/8" 16G8,6H,56B,56H,56J, 57B 57H 1
PR NUT. PIPE (COUPLING END) 1/8"* 16G8,6H,56B,56H,56J,57B,57H 1
529401 CLIP, To DASH .o 16G8,6H., . . 1
536795 CLIP, To pAasH - LHC. 56B,56H,56J, 57B 57H.
G137420 ELBOW, GAGE PiPE TO OIL PUMP , . 16G6 . . . . . 1
G137420 ELBOW, GAGE PIPE TO OtL Pump C-K. . 56G,57G. . . 1
0116-39 522329 COUPLING, GAGE P!PE FLEXIBLE 16G6 . . . . . 1
0116-39 530096 COUPLING., GAGE PIPE FLEXI!BLE N 16G8,.6H 1
0116-39 522329 COUPLING, GAGE PIPE FLEXIBLE .C.K. . 56G, 576G . . 1
0116-39 530096 COUPLING, GaGe PiPE FLEX!BLE .C K. Coe e 56B,56H,56J, 578 57H. 1
G120395 WASHER, PLAtN 15/32'" (UNDER CYL. HEAD SCREW) 16G6,56G,57G 1
G141539 BUSHING, REDUCER . 56J 1
0116-42 293762 GROMMET, GAGE PIPE DASH - LHC 16G.6H 1
0116-42 293762 GROMMET, GAGE PiPE DASH - C-K . LHC | 566G, 568B, 56H 56J 57G 578 57H 1
5§ - USED ON MODELS 57G 578 57H S7H-K?7
NOTES BEFORE ENGINE Nos. USA 1,203,452 V-392,689 P.42,946 PS-1,963
CANADA C-71,563 vC-10,914 PC-1,572
L 6 - Usep ON AND AFTER ENGINE Nos. IN NOTE 5
PRINTED IN U.5A,
PAGE NO. 37 2-57




0117 ENGINE

CHANGE

ILLUST. PART

NUMBER | NUMBER /"_, DESCRIPTION MODELS cAR
0117- OIL PRESSURE RELIEF VALVE (Plates 01-5,7,9)
0117-1 192136 VALVE, oIL PRESSURE RELIEF ¢« + + « + + « JJALL EXCEPT 56J . 01
0117-1 440657 VALVE, OIL PRESSURE RELIEF e« « « o« .]|56J . 1
0117-3 536670 SPRING, RELIEF VALVE . . . . . . . +« v « « « « . .bALL ExcerT 560 . . . . . 1
0117-3 440784 SPRING, RELIEF VALVE T T -1 N . 1
0t117-4 440655 RETAINER . . . . . . . . . . .« o+ v . . . . . 569 . 1

----- COTTER 1/8* X1 1/4" . v+« v 4 e« « 4+ .| 56J . 1

0117-6 192124 PLUG, RELIEF VALVE . . . . . . . . . . . . .. . .l1666.56G6,576 . . . . . . . . 1
0117-6 527225 PLUG, RELIEF VALVE v v 4+« 4 4« 4« « « . .| 16G8,6H,56B,56H,57B,57H,57L 1
0117-7 192125 GASKET, To CcYL. BLOCK » . +. « « « « « « + + « JALL EXCEPT 56J . . . . . . .| 1

O1l18- OIL FILTER AND PIPES (Plates 01-5,7,9)

/011&_—16\ |
0118-15 0118-15 = 01;1/813©
€ 0118-13
)} =3 i3
0118-11

TR LLETr e SRR,

SN 4

() 0118-13
0118-9A 0118-9 B ’
) 0118-1C C-2724

0118-1A 0118-1B

OIL FILTER and CARTRIDGE - Replaceable Cartridge Type

AC-2130 MODEL F3-P2 OIL FILTER AND ATTACHING PARTS KIT . .| 16G6.56G . . . . . . . . . |1
AC-2131 MODEL F4-P2 OIL FILTER AND ATTACHING PARTS KIT .
HEAVY DUTY . . . v v v v v o v s s a0 s 16G6 . . . . . .« .« .+ . . 1
AC-2749 MODEL F4- OIL FILTER AND ATTACHING PARTS KIT -
HEAVY DUTY . . . + + & « « « « « « & | 566,526 . . . . . . . + . |1
AC-2678 MODEL F4- OIL FILTER aAND ATTACHING PARTS KIT . . .| 16G8,5%B,57B . . . . . . . |1
0118-1A 519836 OIL FILTER -« MODEL F3 . . . « « « + « & + 4« + . .| 166G6,566G . . . . . « « . |1
0118-1B 519834 OIL FILTER - MODEL F4 - HEAVY DUTY . . . + « « « . 16G6 . . . . . . .+« « v .. 1
o118-18 532572X2 OIL FILTER - MODEL F4 « HEAVY DUTY . . . . . « . .| 856G, 576 . . . + « « « « + 1
G179814 BOLT. To BRACKET 5/16° -18X5/8" . . . . . . . .| 16G6,56G,576 . . . . . 2
G120376 NUT, HEx. /16" -18 ., . . . . « « « 4« + . .| 166G6,56G6,57G6 . . . . . . 2
G120393 WASHER, PLAIN 5/16"” . . . . . +. . . . « . .| 1666,56G6,576 . . . . . . 2
G120214 WASHER, Lock S/16° . . . . . . . . « . . . .| 1666,56G,57G6 . . . . . .| 2
0118-1B 532572X2 OIL FILTER,- MoDEL F4 . . . . . . . +. « « . « . .| 16G8,6H,56B,56H,57B,57H . 1
G181595 BOLT, To BRACKET 5/16°' -24X3/4'* . . . . . . . .| 16G8,6H,56B,56H,57B,57H . 2
G120368 NUT, HEx. 5/16" -24 . . . . . . . « . . . .| 16G8,6H,56B,56H,57B,57H . 2
G120393 WASHER, PLAIN 5/16* . . . . . . . . . . . .| 16G8,6H,56B,56H,57B,57H . 2
G120214 WASHER, Lock 5/16°** ., . . . . . « . +« . « . .| 16G8,6H,56B,56H,57B,57H 2
o118-1C 6489723 OIL FILTER . . .+ v & v v v v v v v e e v o e e e w86 0 ¢ o 0 0w oo o
Gl22122 SCREW, To cYL., HEAD 3/8'" -16X3/4" . . . . . . .| 8%6J . . . . . . . . .. 2
G120382 WASHER, LOCK 3/8" . . . . . « « « v « « « « .| 569 . . . . . 2
0118-4 525926 BRACKET, otL FILTER SUPPORT . . . +. . + &+ « 4« « . .| 16G6.56G,57G . . . . . . 1
0118-4 536348 BRACKET, ofL FILTER SUPPORT . . . . + &« &+ « . . - .| 16G8,6H,56B,56H,57B,57H . . | 1
G181348 BOLT. TO OIL FILLER TUBE . . « + v « & « « & o & 16G8,6H,56B,56H,57B,57H , . | 2
G120368 NUT, HEXx 1/4" -20 . . . . . . +« « + &« & « + .| 16G8,6H,56B,56H,57B,57H . . | 2
G120214 WASHER, Lock /4" . . . . . . . +« « . « . . .| 16G8,6H,56B,56H.57B,57H 2

PRINTED IN USA.

2-57 PAGE NO. 38



CHANGE
ILLUST. PART DESCRIPTION MODELS can
NUMBER | NUMBER |/
0118- OIL FILTER AND PIPES-Cont'd. (Plates 0i-5,7,9))
OIL FILTER and CARTRIDGE - Replaceable Cartridge Type
0118-6 519837 STRAP, O!L FILTER MOUNTING (FOR F3-P2 FILTER) 16G6,56G6 . . . . . « . |
----- BOLT, CLAMPING 1/4° -20X3' . . . . |16G66,56G . . . . . . . i
----- NUT, HEX. 1/4° 20" . . . . . . . - . 16G6,56G . . . . . . . 1
feene WASHER, SHAKEPROOF 1/4° 16G6.56G6 . . . . . . {
0118-9A 520829 CARTRIDGE KI!T (FILCRON TYPE.-FOR F3 FILTER)Y CONSISTS OF|16G6,56G e e e e 1
0118-9A SP-50090 CARTRIDGE KIT (FILCRON TYPE-FOR F4 FILTER) | CARTRIDGE & ALL EXCEPT 56J,57L 1
0118-9B SP-50053 CARTRIDGE KIT (WASTE TYPE - FOR F4 FILTER) COVER ALL EXCEPT 56J,57L 1
0118-9B SP-50057 CARTRIDGE KIT . .o GASKET 56J . 1
- 0118-11 520986 SUPPORT . OIL'FILTER CARTRIDGE (FOR 186646) ., » . |ALL EXCEPT 56J,57L 1
0118-13 138276 GASKET. o0!L FILTER CARTRIDGE (FOR 196646) ALL EXCEPT 56J,57L . . 1
0118-15 198274 SCREW, O!L FILTER COVER 7/16" -20X1 1/4° . . ALL ExcepT 56J,57L . . 1
0118-16 182969 GASKET, SCREW . + . « « « & o v v = 4 o o ALL EXCEPT 56J,57L 1
0118-18 197485 GASKET, oOIL FILTER COVER (FOR F3 FILTER)Y INCL. IN 16G6,566 . . . . . . . 1
0118-18 521945 GASKET. o!L FILTER COVER (FOR F4 FILTER) pCARTRIDGE KIT|ALL EXCEPT 56J,57L . . 1
0118-18 440816 GASKET, OtL FILTER COVER . . . . . 56J . . . . . . . .. 1
0118-4 A 0118-4B
0118-9
0118-3
C-3512
OIL FILTER - Sealed Can Type
AC-2848 OIL FILTER AND ATTACHING PARTS KIT , ., , v e 576 . . . . . 1
AC-2854 OIL FILTER AND ATTACHING PARTS KIT . . . . 578 1
----- OIL FILTER . . . . « .+ . . . 57G,57B.57H,57L . . . . 1
G219758 NUT, TO BRACKET 3/4" -16" e e e e e e e 57G.57B,57H,57L . ., . . 1
G115554 WASHER, SHAKEPROOF 3/4" . . . . . . . . . . . 576G, 57B,57H, 57L 1
0118-3 .---.. BASE, otL FILTER (NOT FURNISHED) C e e e e e e e 57G,57B,57H,57L 1
0118.4A 1542741 BRACKET, ofL FILTER SUPPORT 576 . . . . . . . ... 1
0118-48 1542376 BRACKET, OlL FILTER SUPPORT e e e e e 57B,57H,57L . . . . . . 1
G181348 BOLT, To OiL FILTER TUBE 5/16°" -24X2 1/4" 57B,57H . . . . . . . . 2
G120368 NUT, HEX., 5/16" 24 . . . . . . « « v « « « & 57B.57H . . . 2
G120214 WASHER, LOCK 5/16° . . « + +« « v v v « v o « . 57B,57H . . . . . . . . 2
G180075 SCREW, TOo AIR CHAMBER 5/16° -18 X 5/8" Y wW/SUPER- 578.57L . . . . . . . . 2
G120214 WASHER, Lock 5/16" . . . . . CHARGER 57B.57L . . . . . . . 2
0118-9 1542739 CAN oRrR CARTRIDGE, OIL FILTER « + « + « &+ & & o o o 576G,57B,57H,57L 1
OIL FILTER PIPES
0o118-21 521902 @ PIPE, O!L FILTER INLET (FLEXIBLE){ACCESSORY EQ.) 16G6,56G,576 ., , ., . . 1
0118-21 1542744 W PIPE, olL FILTER INLET (FLEXIBLE){ACCESSORY EQ,) 576 . . . . . . . 1
0118-21 536792 @ PIPE, otL FILTER INLET (FLEX!BLE)(ACCESSORY EQ.) 16G8.568B, 57B 1
0ot118-21 532565 M PIPE, o!L FILTER INLET (FLEXIBLE)(ACCESSORY EQ.,) . 57B . . . . . 0 . ... |
0118-21 536792 @ PIPE, o1L FILTER INLET (FLEXIBLE) (W/AIR CONDITIONER)| 16G8.6H, 56B, 56H,57B, 57H 1
0118-21 536351 @ PIPE w/NUTS, OlL FILTER INLET (LESS AIR COND!TYONER)| 16G8,6H,56B,56H,57B,57H 1
0118-21 1542743 @ PIPE w/NUTS, OlL FILTER INLET (FACTORY INSTALLED). 576 . . e e e 1
0o118-21 1542666 @ PIPE w/NUTS, O1L FILTER INLET (FACTORY INSTALLED). 57B,57H LJ
® FOR TYPE WITH REPLACEABLE CARTRIDGE.
NOTES {.l FOR TYPE WITH SEALED CAN.

PAGE NO. 39

PRINTED IN USA,

2-57



CHANGE
ILLUST. PART
NUMBER | NUMBER | / DESCRIPTION MODELS ur
0118- OIL FILTER AND PIPES-Cont'd. (Plates 01-5,7,9)
OIL FIiLTER PIPES-Cont'd.
o118-21¢ 1542799 M PIPE w/NUTS. OIL FILTER INLET (W/SUPERCHARGER). 57H.57L 1
0118-21 6489720 PIPE w/NUTS., o0IL FILTER INLET 56J e e e e 1
G137396 NUT, pPIPE 3/16' . . [ 16G8,6H,56B,56H,57B,57H 2
G137397 NUT. PIPE 1/4" . 56J . . . . . . .. 2
0118-22 521903 BRACKET AND CLAMP., INLETPIPE TO HEAD (ACCESSORY). 16G6,56G, 57G 1
.- BOLT, cLamPiING No. 10.24X 3/8" . . . . . . 16G6,56G,57G 1
G120361 NUT, HEx. No. 10-24 e e e e e e e 16G6,56G, 576G 1
G120395 WASHER, PLAIN 15/32' (UNDER HEAD SCREW) . 16G6.56G,576 . . . . 1
G106497 WASHER, SHAKEPROOF No. 10 16G6,56G,576 . . . . 1
0t18-25 525927 ® PIPE., OlL FILTER OUTLET (FLEX!BLE) . . . . |16G6,56G,57G
0118-25 1542745 ® PIPE, 0OlL FILTER OUTLET (FLEX1BLE) (ACCESS. EQ.) . [57G . . . . . . « . . . 1
0118-25 532565 ® PIPE, OIL FILTER OUTLET (FLEX1BLE) 16G8,6H,56B,56H,578B,57H 1
0118-25 6489721 PIPE w/NUTS, olL FILTER OUTLET . . . . . . « . . [56J . . . . « . « . . 1
0118-25 1542742 @& PIPE w/NUTS, oOIL FILTER OUTLET (FACTORY INSTALLED)} |[57G . . . . . . . . . 1
0118-25 1542667 ® PIPE w/NUTS., oIL FILTER OUTLET (LESS SUPERCHARGER) |57B,57H 1
0118-25 1542800 ® PIPE w/NUTS, OIL FILTER OUTLET (W/SUPERCHARGER) S7H.57L . . . . . . 1
G137397 NUT, PIPE 1/4" 56J,57G,57B,57H,57L 2
519846 CLIP, PIPE 576 . . . . . . 1
G137421 ELBOW, INLET PiPE (FILTER END) (ACCESS. EQ.) 16G6,56G, 57G {
G137420 W ELBOW, INLET PIPE (FACTORY INSTALLED) 57G . . . . . . . ... 2
G137420 @ ELBOW, INLET PIPE v v & & v =« o o o o v « « 16G8,6H,56B,56H,578,57H 2
G137420 W ELBOW, INLET PIPE (CYL. END) . .« + « o« & o 57B,57H C e e e 1
G137421 ELBOW, INLET PIPE {(ACCESS. EQ.) 578 1
G137404 ® CONNECTOR, [INLET PIPE (CYL. END) 56G,576 1
G137405 CONNECTOR, INLET PI1PE (HEAD END) 56J 1
G137404 ® CONNECTOR, INLET PIPE (FILTER END) Coe e 578B,57H 1
G137404 ® CONNECTOR, INLET PIPE (W/SUPERCHARGER) . . . . 57H.57L 2
G137421 ELBOW, OUTLET PIPE (LESS SUPERCHARGER) e e ALL EXCEPT 56J.57L 2
G137421 ELBOW, OUTLET PIPE (FILTER END) 56J . . . . 1
G137405 " CONNECTOR, OUTLET PIPE {(CYLINDER END) 56J Coe e e e e e 1
G137405 CONNECTOR, OUTLET PI!PE (W/SUPERCHARGER) S7H.S7L . . . . . . . . 2

® FOR TYPE WITH REPLACEABLE CARTRIDGE.
B FOR TYPE WITH SEALED CAN,

PRINTED IN USA,
2-57

PAGE NO. 40






